{7y W\

A‘ I Page 1 of 71 Report No.: AlIT22071302W4

RADIO TEST REPORT-LTE
47 CFR FCC Part 2&22&24&27

Client Information:

Applicant: ZTE Corporation

ZTE Plaza, #55 Keji Road South, Hi-Tech, Industrial Park, Nanshan

Applicantadd.:  piqyiict Shenzhen, Guangdong, 518057, P.R.China

Product Information:

Product Name: Tablet PC
Model No.: ZTE T1002
Serial Model: ZTE Blade X10
Brand Name: ZTE

FCCID: SRQ-ZTET1002

Prepared By:
Dongguan Yaxu (AiT) Technology Limited

No.22, Jingianling Third Street, Jitigang, Huangjiang,Dongguan,
Guangdong, China
Tel.: +86-769-8202 0499 Fax.: +86-769-8202 0495

Date of Receipt:  July 13, 2022 Date of Test: Sep. 04~ Sep. 14, 2022

Date of Issue: Sep. 16, 2022 Test Result:  Pass

This device has been tested and found to comply with the stated standard(s), which is (are)
required by FCC rules and indicated in the test report and are applicable only to the tested
sample identified in the report.

Note: This report shall not be reproduced except in full, without the written approval of Dongguan
Yaxu (AiT) Technology Limited, this document may be altered or revised by Dongguan Yaxu (AiT)
Technology Limited, personal only, and shall be noted in the revision of the document. This test
report must not be used by the client to claim product endorsement.

Reviewed by: é//mfm Hﬂ?ﬁ} Approved by: §Q¢Z~dﬂ/\

Simba Huang Seal.chen

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.



{7y W\

A‘ I Page 2 of 71 Report No.: AlIT22071302W4
Table of Contents Page

< SUMIMARY OF TEST ...cuuiiieiituiieeiieniireessnnersssssnssrsnsssasssssssssssssssssssssssssssassssssssssssssssssnssssnsssassssassssnssssnsssnsssassssasssansesanses 4
0 1=y Yol [ 2O UTTRORRR 4
1.2MEASUREMENT UNCERTAINTY .ooeteitiiiiiiiiiiiiieieieie ettt ettt ettt et ettt e e e e e e e e e e e e e et e ettt e ettt ettt ettt ettt ettt eeieteeeseiesesesesesesesesesasasesarenens 4

. GENERAL INFORIMATION ... teutitetetenietenereeernecernseresseressssasessssessssssnssssssssasssssssssssessssesnssssnsssassssassssnsessssssnssssnsssassssnsenanses 5
2.1 GENERAL DESCRIPTION OF EUTD ..uuuvttttuteretereeerererererererererereeeeeseerererereteresesssesstessesstesssesesseesssessesesesesesssesesesesesesesssssssssssses 5
2.2 LIST OF TEST EQUIPIMENTS. ..etetetettuuueieseeerereueneaeseeersesnnnesaseeeeeressnnsssesessssssnsnnsesesenssssnsnnseseesssssnsnnsesesesssssnnnsessesnseeeessssnsnnneeseres 6
2.3TEST CONFIGURATION OF EQUIPMENT UNDER TEST ... eeitiitieieiieeeetetieie s e e eeeeetteseseeesesaannaesessesasssnnnnsesessnsssnnnnseeeesnnssnnnnn 6
2.8 TEST SETUP evtttttiieeeeeeetttteee et e e et ettt eeeeeee e e e e taa e seeess s e s s st eeeessssasaanssesssesssaannsesessssssssnnsssesessssssnnnsssnsnsssesssssntsnnnesesssessssnnnnnnees 8

. CONDUCTED OUTPUT POWER ......ccccttuuiiinnirnniirniieniiesiiresssessessssssnssssnssssssssssssssssssssssnssssnsssassssassssnssssnsssnssssnsssansssnsssanses 9
3.1 DESCRIPTION OF THE CONDUCTED OUTPUT POWER MEASUREMENT .....uuuuuuuuuuuieiuiereiirerererrererersrerererereresereeeesreeee. 9

3.1.0 MEASUREMENT METHOD.......uuuuuuuuuuieeeeeeeieiasesesesesesesssessssssssssssssssssssssssssssssssssssssssssssssststtetestttrtsttstetseseseseseseeesiiisin 9
BLA 2 TEST SETUP ...ttt s s e s e st s e ssaaaaasasaaasasaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaaeeseesees st asssssssssssssssssssnssrnes 9
3 0.3 TEST PROCEDURES ....eeeeeeeeeeeteeetatetatasaseseaevaaasaasesesasasesasasasasasasasaaaaaaaasasasasasasaassaaaaaaaaaaasaaaaasaeaeseeesees sisssssssssssssnes 9
I O I Y 0 YU PSS 10

« PEAK-TO-AVERAGE RATIO ... .cuiituiiteiiieniitnitennirnesiraeiesieresiessssssssessssssassssssssssssssssssnssssssssnssssnsesssssssssssnssssnsssnssssnsssnsssans 15

4.1 DESCRIPTION OF THE CONDUCTED OUTPUT POWER MEASUREMENT .....ccoiiiiiiiiii e 15
4.1, MEASUREMENT METHOD.......uuuuuuuuuuuueuuaeueeeesesesesesesessssssssssssssssssssssssssssssssssssssssssssssstsstttetttttetttetetstetteseseseeeseeesiiii 15
B Y BN LU =PTSRS 15
4. 0.3 TEST PROCEDURES ......oeveeeeeteeeteteeeteeetesesesesasesessssssssssssessssssssssssssssssssssssssssssssatsretestststetsseessessesseseseseeeeeesisisssssssssnnes 15
Q.0 4 TEST RESULTS ...ttt es s s s s ts e s esaasaaasaaasasasaaasasasaaasasasaasaaasaaaaaaaseaeseeees sissssssssssssssssssrnes 16

. OCCUPIED BANDWIDTH ....ctuuiituerenierencernnceeesernscssasersssessssesasssssssssssssnssssssssssssssssssnssssssssassssnsessssessssssnssssnsssnssssnsesassssns 25

5.1 DESCRIPTION OF OCCUPIED BANDWIDTH MEASUREMENT .....uuuuuuuututururururnrersrsrrrersrersrsrrsrsreserereressreres. 25
5.1.0 MEASUREMENT METHOD ........cooeeeeeeeeeee ettt ee e e eetetttete e e e et vaaatae e e e s e e s aattaeeeeseesssaaaaeeesssssssssnas saaas 25
I B I Y Y = U =TT 25
5.0, 3 TEST PROCEDURES .....eeeeeetttaeatteaaaaaateaetaeatstatatstatsastsasasaaasaaaasaaaaaaasasasaaaaaaaaaaaaasaaaaaaaeaeeeeees srsssasssssssnes 25
5. 0.4 MEASUREIMENT RESULT ....ouveveteteteteeeteeetetesesesesesesasessssssssssssssssssssssessssssssssssssssssssssssssesssesssssesessesssssseesesesesesessisisrns 26

. CONDUCTED BAND EDGE ...ccucttuuitenierenceenncreeneranerenseresseresserasesssssssssssnsessssesssssssssssnssssssssnssssnsessssessssssnssssnsssnssssnsesnssssns 33
6.1 DESCRIPTION OF CONDUCTED BAND EDGE MEASUREMENT .....uuuuuiuiiiiruuuunrerersrrrersrersrrrrsressrsrsrereresereee. 33

6.1.1 MEASUREMENT METHOD ........c.ccceeeeeeeeeeeeeeeeeeeeee et ettt et ettt ettt s ettt e sttt sttt s st s s sssssssssssssssssssssssssnssssasssanasanannssenees 33
L B Y BN = 0 =R URS 34
B.1.3 TEST PROCEDURES ...ttt ettt e e ettt te e e e e e et e e e e e s e e e s aattaaa e e e s e s s ataaaesesssssssaansesaaaansaassses 34
6.1.4 MEASUREMENT RESULT ..o oo oottt ettt ettt aasaassasssssasasssssssssasssssssssnsnnns aeenenens 35

. CONDUCTED SPURIOUS EMISSION .....cuctuiieiienereerenteereencescresessrassesssssssssssssassessssssassssssassssssasssssssssssssssssssssssassasssnssanes 39

7.1 DESCRIPTION OF CONDUCTED SPURIOUS EMISSION MEASUREMENT .....uuuiiiiiiuuinnnnnininrnrsrnrerersrssererereresererersresereee. 39
7. 1.1 MEASUREMENT METHOD.........uuuenuesesessssssssssssssssssssssssssssssssssesesessssssrsererererttettrtttrtttttttrtrteteteterrtrterereres o 39
JodL2 TEST SETURP.....eee s sasasasas e s e s e s e saaaaaaa s s aaaaaaasaaaaaaaaaaaaasaassassasasesasaeasesess nsssnsnssnnsnsnsnsnsnsnnnns 39
T D .3 TEST PROCEDURES ...ttt ettt et e e e ettt e e e e e e e et tae e e e e e e s s atae e e s e s essttaaeeaessssseresssssaannans 39
T TEST RESULTS oottt ettt et ettt e e e e ettt e e e e e e et e e e e e s e et aaaaeee e e s e s s aaaeeeessessssaan baaaesessesssssnnnnes 40

. RADIATED SPURIOUS EMMISSION ......ceeuiiueieeenereerenteetrencescressessrassesssssssssssssassessssssessssssnssssssassassssssessssssssssnssassasssnssanes 47

8.1 DESCRIPTION OF RADIATED SPURIOUS EMISSION .....uuiiiiiiiiiiiieietnrerarsrsrarerersrerersrersrsrssssessresesseersserereesrerrerrrrerereee 47
8.1.1 MEASUREMENT METHOD........uuuuuuuuuueeuueierereresesesesessssssssssssssssssssssesssesesessssssstsrssssstsrtrtttttttttttttttttttttetrteseseseseses o 47
B.1.2 TOSE SEUEUD ..ttt ettt ettt ae e aaaaaa e aaaaasasaaaaasasasasasasasaaaaaaaaaasasasaeaseaeseeesesesses ussssssssssssssssssssssnrnsnns 47
B.1.3 TEST PROGCEDURES ......eeeeeeeeteeetetetetetetetetatasesesasasasaasasasasasasesasasasasasaassassasssasasasasasasasssaassaaeesseeeesaseeeeeeesees unssssssssrnnnes 48
B.LL A TEST RESULTS ...eeeeeeeeeteeetetetetatatetetetatatatatatsaaaaaaaaasasasaaa s e sasaaaasasasasasasasasasasasasasasssasseaasasesaseeeeesesees nssssssssnsnsnsssnrnnnes 49

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.



{7y W\

A‘ I Page 3 of 71 Report No.: AIT22071302W4
Table of Contents Page

9. FREQUENCY STABILITY cccuuiiiiiiiiiiiuiiiiiiiiiiineeiiiiiiiiieseeiiisiiesssssssiiiistiesssssssiiiettesssssssissteeesssssssisssstessssssssssssssssssssssssss 64
9.1 DESCRIPTION OF FREQUENCY STABILITY MEASUREMENT ......uttiiiiieteciieeeesieeeeeteeesstteeeeseteeesensaessssseeessssaeesnnseesssnsenenns 64
9.1.1 MEASUREMENT METHOD ........oooeetieeeeiet ettt ettt e e e ettt e et e e st e e e s atte e e s asteassassaassasseaasastsaesnassassnasenes saaans 64

9. 0.2 TSE SEEUD ..ttt ettt ettt aeaaaaaas e aaaea s asasasasasasasasasaaaaasaaaaaasasesaeaseeesesesesesses usssssssssssssssssssssssrnnnns 64
9.1.3 TEST PROCEDURES FOR TEMPERATURE VARIATION. ......ooeieeeeetteeeee ettt ettt ettt et siee e esiee e e 64
9.1.4 TEST PROCEDURES FOR VOLTAGE VARIATION .......eeveeneieeeieeeeetee ettt ettt et et e et s e sisaeassineeenssneeenanees 64
.15 TEST RESULTS ...ttt ettt et ettt e et e ettt e et e e st e e et et e s s eeeeaseeeaas s mnneeenasneasaanneanns 65
APPENDIX ——PHOTOS OF TEST SETUP ......uuiiiiiiitiiiiiiiiiiiitineiiiiiiiiisseeiiiiiiistesssseiiiiittmsssssiiiittessssssissitssssssssssssnees 70
SPURIOUS EMISSION TEST SETUP (BELOW LGHZ) ....uveecurieiiiesiteeiiteeette ettt esteeeteeeaeesateesteessteesnseessseesssaensseesseansesensassnseesnsensnsessnsens 71
SPURIOUS EMISSION TEST SETUP (ABOVE LGHZ) ...cecniiiiiiiiie ettt ettt e ettt e e ta e e e e e e e e eataeeeeateeeennsaeeesseeeeessaeesessaeaenasenann 71

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.



i N
A‘T Page 4 of 71 Report No.: AlIT22071302W4
1.SUMMARY OF TEST

1.1TEST FACILITY
The test facility is recognized, certified or accredited by the following organizations:

CNAS- Registration No: L6177
Dongguan Yaxu (AiT) technology Limited is accredited to ISO/IEC 17025:2017 general

Requirements for the competence of testing and calibration laboratories (CNAS-CLO1
Accreditation Criteria for the competence of testing and calibration laboratories) on Aug.04,
2020

FCC-Registration No.: 703111 Designation Number: CN1313
Dongguan Yaxu (AiT) technology Limited has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in our files.

IC —Registration No.: 6819A CAB identifier: CN0122
The 3m Semi-anechoic chamber of DongguanYaxu (AiT) technology Limited has been
registered by Certification and Engineering Bureau of Industry Canada for radio equipment
testing with Registration No.: 6819A

A2LA-Lab Cert. No.: 6317.01
Dongguan Yaxu (AiT) technology Limited has been accredited by A2LA for technical
competence in the field of electrical testing, and proved to be in compliance with ISO/IEC
17025: 2017 General Requirements for the Competence of Testing and Calibration
Laboratories and any additional program requirements in the identified field of testing.

1.2MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y U - where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 %.

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity +2%

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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2.GENERAL INFORMATION
2.1GENERAL DESCRIPTION OF EUTD

ProductName Tablet PC
Trade Name ZTE

Model Name ZTE T1002
Series Model ZTE Blade X10

Test sample(s) ID:

22071302-2

Model Difference

PCB board, structure and internal of these model(s) are the same

Tx Frequency:

GSM/GPRS/EDGE:

850: 824 MHz ~ 849MHz

1900: 1850 MHz ~ 1910MHz
WCDMA:

Band V: 824 MHz ~ 849 MHz
Band IV: 1710 MHz ~ 1755 MHz
Band Il: 1850 MHz ~ 1910 MHz

Modulation Characteristics:

GMSK for GSM/GPRS; GMSK and 8PSK for EDGE
WCDMA: QPSK; HSDPA:QPSK/16QAM; HSUPA:BPSK

SIM Card:

SIM 1 and SIM 2 is a chipset unit and tested as single chipset, SIM
1 is used to tested.

Antenna:

FPC

Antenna gain:

GSM 850: 0.65dBi , PCS 1900:1.21dBi
WCDMA 850: 0.65dBi, WCDMA1900: 1.21dBi,
WCDMA 1700: 1.12dBi

Rated Voltage:3.8V

Battery: Charge Limit Voltage:4.2V
Capacity: 6000mAh

AckET Model:AS1201A-0502000USU

QL INPUT: 100-240V~ 50/60Hz 0.35A, Output: 5V2A
GPRS/EDGE Class: Multi-Class12
Hardware version number: | V2.3
Software version humber: N/A
Extreme Temp. Tolerance: | -30C to +50°C

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.

Report No.: AlT22071302W4
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2.2 LIST OF TEST EQUIPMENTS
No Test Equipment Manufacturer Model No Serial No Cal. Date C?Dlé?eue
1 Spectrum Analyzer R&S FSV40 101470 202022'09' 2023.09.01
2 EMI_Measuring R&S ESR 101160 | 292209 | 502309.01
Receiver 02
. . . 2022.09.
3 Low Noise Pre Amplifier HP HP8447E AIT-FO1319 02 2023.09.01
4 | Low Noise Pre Amplifier Tsj MLA'OéiO'AOZ' 2648A04738 202022'09' 2023.09.01
5 Passive Loop ETS 6512 00165355 20202409' 2022.09.03
6 TRILOG Super SCHWARZBECK VULB9160 9160-3206 2021.08. 2024.08.27
Broadband test Antenna 28
2021.08.
7 | Broadband Horn Antenna | SCHWARZBECK BBHA9120D 452 o8 2024.08.27
SHF-EHF Horn Antenna BBHA917036 | 2020.11.2
8 15-40GHz SCHWARZBECK BBHA9170 7d 4 2023.11.23
9 EMI Test Receiver R&S ESCI 100124 202022'09' 2023.09.01
10 LISN Kyoritsu KNW-242 8-837-4 202022'09' 2023.09.01
0357.8810.54-| 2022.09.
11 LISN R&S ESH3-Z2 101161-S2 02 2023.09.01
12 | Pro.Temp&Humi.chamber MENTEK MHP-150-1C MAAO§1125O 202022'09' 2023.09.01
13 RF Automatic Test MW MW100-RFCB | 21033016 | 292209 | 2023.00.01
system 02
14 Wldeb_and_ Radio R&S CMW500 1201.0002K5 | 2022.09. 2023.09.01
communication tester 0 02
15 DC power supply ZHAOXIN RXN-305D-2 28070900255 N/A N/A
16 |  temporary antenna NTS RO01 N/A N/A N/A
connector(Note)
Note: The temporary antenna connector is soldered on the PCB board in order to perform conducted tests and this
temporary antenna connector is listed in the equipment list.

2.3TEST CONFIGURATION OF EQUIPMENT UNDER TEST

Antenna port conducted and radiated test items were performed according to KDB 971168 D01
and ANSI C63.262015 PowerMeas. License Digital Systems with maximum output power.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Radiated measurements were performed with rotating EUT in different three orthogonal test planes
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Radiated measurements were performed with rotating EUT in different three orthogonal test planes
to

find the maximum emission.

Radiated emissions were investigated as following frequency range:
1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band II.

3. 30 MHz to 10th harmonic for WCDMA Band IV

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

TEST MODES
BAND RADIATED TCS CONDUCTED TCS
GSM LINK GSM LINK
GSM 850 GPRS/EDGE CLASS 12 GPRS/EDGE CLASS 12
LINK LINK
GSM LINK GSM LINK
GSM 1900 GPRS/EDGE CLASS 12 GPRS/EDGE CLASS 12
LINK LINK
WCDMA BAND V RMC 12.2KBPS LINK RMC 12.2KBPS LINK
WCDMA BAND Il RMC 12.2KBPS LINK RMC 12.2KBPS LINK
WCDMA BAND IV RMC 12.2KBPS LINK RMC 12.2KBPS LINK

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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RF Modulatio Power Ant
Function Band Mode n Class Gain(dBi) Ant Type | SIM Card
4(power
GSM GMSK control
level 5)
850 GPRS 0.65
(Class12) GMSK 4
EDGE(CI | GMSK, E2 2
GSM assl?2) 8PSK EPC SIM1is
1(power used to
GSM GMSK control tested.
level 0)
1900 GPRS 1.21
(Class12) GMSK 1
EDGE(CI | GMSK, E2
assl?2) 8PSK
WCDMA
WCDMA PSK
Q 850:
QPSK, 0.650Bi
HSDPA '
10QAM WCDMA SIM21 is
WCDMA 2/5/4 3 1900: FPC
1.21dBi, used to
HSUPA | BPSK WCDMA tested.
1700:
1.12dBi

2.4 TEST SETUP
1. Radiated Spurious Emission Test Setup

Common
Antenna

aann

Test Antenna
Turn Table

Fd A
qff//’f/ﬂl/fﬁ?’;{ﬁ

7
]
7
/
?

AR

- System Spectrum Filters &
Simulator Analyzer Preamplifier

The EUT, which is powered by USB 5V, is located in a 3m Full-Anechoic Chamber; the cable loss, air
loss and so on of the site as factors are pre-calibrated using the "Substitution" method, and calculated to
correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is commanded by
the SS to operate at the maximum and minimum output power (i.e. LTE FDD band Power Control Level
= 3), and only the test result of the maximum output power was recorded.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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3. CONDUCTED OUTPUT POWER
3.1 DESCRIPTION OF THE CONDUCTED OUTPUT POWER MEASUREMENT

3.1.1 MEASUREMENT METHOD

A system simulator was used to establish communication with the eut. Its parameters were set
toforce the eut transmitting at maximum output power. The measured power in the radio frequency
onthe transmitter output terminals shall be reported.

Configuration follows KDB 971168 D01 v03r01.

3.1.2 TEST SETUP

CH b

System Simulator EUT

3.1.3 TEST PROCEDURES

1. The transmitter output port was connected to system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest/middle/highest channels for each band and different modulation.

4. Measure and record the power level from the system simulator.

Note: ERP or EIRP = Pyeas + Gt

WhereERP or EIRP: effective radiated power or equivalent isotropically radiated power, respectively
(expressed in the same units as Pyeas, €.9. dBm)

Pwueas: measured transmitter output power, in dBm

Gr: gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.



/ff _\\\

A‘ I Page 10 of 71 Report No.: AIT22071302W4
3.1.4 TEST RESULTS

GSM 850:
| GSM 850

Mode Frequency AVG Power Gai_n ERP _ ERP
(MH2z) (dBm) (dBi) (dBm) limitdBm)

GSM 824.2 28.01 0.65 26.51 38.45

(GMSK, 1-Slot) 836.6 28.19 0.65 26.69 38.45

' 848.8 28.07 0.65 26.57 38.45

GPRS 824.2 27.88 0.65 26.38 38.45

(GMSK, 1-Slot) 836.6 28.05 0.65 26.55 38.45

' 848.8 27.90 0.65 26.40 38.45

GPRS 824.2 26.39 0.65 24.89 38.45

(GMSK,2-Slot) 836.6 26.34 0.65 24.84 38.45

' 848.8 26.25 0.65 24.75 38.45

GPRS 824.2 24.52 0.65 23.02 38.45

(GMSK, 3-Slot) 836.6 24.70 0.65 23.20 38.45

' 848.8 24.57 0.65 23.07 38.45

GPRS 824.2 22.38 0.65 20.88 38.45

(GMSK,4-Slot) 836.6 22.52 0.65 21.02 38.45

' 848.8 22.39 0.65 20.89 38.45

824.2 22.31 0.65 20.81 38.45

(8PESCIE<P1|?§Iot) 836.6 22.45 0.65 20.95 38.45

' 848.8 22.41 0.65 20.91 38.45

824.2 20.26 0.65 18.76 38.45

(8PI‘:_S(I3<P2F\—)§I0t) 836.6 20.38 0.65 18.88 38.45

' 848.8 20.34 0.65 18.84 38.45

824.2 18.58 0.65 17.08 38.45

(8PESCI;<P3I?§Iot) 836.6 18.61 0.65 17.11 38.45

' 848.8 18.48 0.65 16.98 38.45

824.2 15.86 0.65 14.36 38.45

(8PESCI;<P4|?§Iot) 836.6 16.12 0.65 14.62 38.45

' 848.8 15.92 0.65 14.42 38.45

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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PCS 1900:
PCS 1900
Mode Frequency AVG Power Gai_n EIRP _ EIRP
(MH2) (dBm) (dBi) (dBm) limitdBm)
GSM 1850.2 23.70 1.21 24.91 33.01
(GMSK_ 1-Slot) 1880.0 23.85 1.21 25.06 33.01
' 1909.8 23.76 1.21 24.97 33.01
GPRS 1850.2 23.55 1.21 24.76 33.01
(GMSK, 1-Slot) 1880.0 23.74 1.21 24.95 33.01
' 1909.8 23.67 1.21 24.88 33.01
GPRS 1850.2 21.45 1.21 22.66 33.01
(GMSK,2-Slot) 1880.0 21.76 1.21 22.97 33.01
' 1909.8 21.57 1.21 22.78 33.01
GPRS 1850.2 19.90 1.21 21.11 33.01
(GMSK,3-Slot) 1880.0 19.86 1.21 21.07 33.01
' 1909.8 19.89 1.21 21.10 33.01
GPRS 1850.2 17.96 1.21 19.17 33.01
(GMSK, 4-Slot) 1880.0 18.08 1.21 19.29 33.01
' 1909.8 18.03 1.21 19.24 33.01
1850.2 20.12 1.21 21.33 33.01
(8PES(I3<P1|?§Iot) 1880.0 20.14 1.21 21.35 33.01
' 1909.8 19.87 1.21 21.08 33.01
1850.2 18.53 1.21 19.74 33.01
(8PESC|;<P2R-)§Iot) 1880.0 18.97 1.21 20.18 33.01
' 1909.8 18.83 1.21 20.04 33.01
1850.2 16.45 1.21 17.66 33.01
(8PES(I3<P3I?§Iot) 1880.0 16.54 1.21 17.75 33.01
' 1909.8 16.50 1.21 17.71 33.01
1850.2 15.07 1.21 16.28 33.01
(8PES(I3<P4|?§Iot) 1880.0 15.05 1.21 16.26 33.01
' 1909.8 15.18 1.21 16.39 33.01

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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UMTS BAND V
UMTS BAND 5
AVG Power Gain ERP ERP
Mode Frequency(MHz) (dBm) (dBi) @Bm) | limitdBm)
826.4 16.86 0.65 15.36 38.45
WCE’RAA?:85O 836.6 16.56 0.65 15.06 38.45
846.6 16.65 0.65 15.15 38.45
826.4 16.17 0.65 14.67 38.45
sljﬁtDe EtAl 836.6 16.06 0.65 14.56 38.45
846.6 15.99 0.65 14.49 38.45
826.4 15.59 0.65 14.00 38.45
S':‘;’t[; EtAz 836.6 15.49 0.65 13.99 38.45
846.6 15.69 0.65 14.19 38.45
826.4 15.44 0.65 13.94 38.45
sHuﬁt[;ZtAs 836.6 15.26 0.65 13.76 38.45
846.6 15.39 0.65 13.89 38.45
826.4 15.33 0.65 13.83 38.45
S':ﬁtz EtA4 836.6 15.65 0.65 14.15 38.45
846.6 15.50 0.65 14.00 38.45
826.4 16.04 0.65 14.54 38.45
DS%';SQZA 836.6 15.81 0.65 14.31 38.45
846.6 16.12 0.65 14.62 38.45
826.4 15.00 0.65 13.50 38.45
DSCu'thSg_ZA 836.6 15.25 0.65 13.75 38.45
846.6 15.12 0.65 13.62 38.45
826.4 15.44 0.65 13.04 38.45
DS%'QSS?_PSA 836.6 15.47 0.65 13.97 38.45
846.6 15.19 0.65 13.69 38.45
826.4 15.49 0.65 13.99 38.45
DS%';SQZA 836.6 15.87 0.65 14.37 38.45
846.6 15.80 0.65 14.30 38.45
826.4 15.79 0.65 14.29 38.45
sljﬁtléZtAl 836.6 15.83 0.65 14.33 38.45
846.6 16.25 0.65 14.75 38.45
826.4 14.30 0.65 12.80 38.45
Sﬂﬁt‘ézfz 836.6 14.30 0.65 12.80 38.45
846.6 14.44 0.65 12.04 38.45
826.4 15.06 0.65 13.56 38.45
sﬂﬁthtAs 836.6 14.64 0.65 13.14 38.45
846.6 15.13 0.65 13.63 38.45
826.4 14.37 0.65 12.87 38.45
S':ﬁtléztA4 836.6 14.32 0.65 12.82 38.45
846.6 13.94 0.65 12.44 38.45
826.4 15.66 0.65 14.16 38.45
Sﬂﬁt‘ézﬁs 836.6 16.14 0.65 14.64 38.45
846.6 15.74 0.65 14.24 38.45
HSPA+ 826.4 13.95 0.65 12.45 38.45
(160AM) 836.6 14.21 0.65 12.71 38.45
Subtest-1 846.6 13.64 0.65 12.14 38.45

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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UMTS BAND i
UMTS BAND 2
AVG Power | Gain EIRP EIRP
Mode Frequency(MHz) (dBm) (dBi) @Bm) | limitdBm)

1852.4 13.38 1.21 14.59 33.01
WCDMA 1900 1880 13.26 121 14.47 33.01
1907.6 13.31 1.21 14.52 33.01
1852.4 13.00 1.21 14.21 33.01
S ISDPA 1880 12.86 1.21 14.07 33.01
1907.6 12.37 121 1358 | 33.01
1852.4 13.01 1.21 14.22 33.01
SISDPA 1880 12.78 1.21 13.99 33.01
1907.6 12.39 1.21 13.60 | 33.01
1852.4 11.99 1.21 1320 | 33.01
SISDPA 1880 11.94 1.21 1315 | 33.01
1907.6 12.09 1.21 13.30 | 33.01
1852.4 11.36 1.21 12.57 33.01
S ISDPA 1880 11.41 1.21 12.62 33.01
1907.6 10.33 1.21 11.54 33.01
1852.4 12.97 1.21 1418 | 33.01
DCHSDPA 1880 13.15 1.21 14.36 | 33.01
1907.6 12.75 1.21 13.96 | 33.01
1852.4 12.50 1.21 13.71 33.01
DSCu'thSg_ZA 1880 12.83 1.21 14.04 33.01
1907.6 12.25 1.21 13.46 | 33.01
1852.4 11.30 1.21 12.51 33.01
Do HSDPA 1880 11.38 1.21 1250 | 3301
1907.6 10.63 1.1 11.84 33.01
1852.4 11.90 1.21 13.11 33.01
DCHSDPA 1880 12.06 1.21 13.27 33.01
1907.6 10.81 1.21 12.02 33.01
1852.4 13.10 1.21 14.31 33.01
QISUPR 1880 13.03 1.21 1424 | 3301
1907.6 12.53 1.21 13.74 | 33.01
1852.4 11.09 1.21 1230 | 33.01
SISUPR 1880 11.08 1.21 12.29 33.01
1907.6 11.13 1.21 12.34 | 3301
1852.4 12.03 1.21 1324 | 3301
SISUPR 1880 11.98 1.21 13.19 33.01
1907.6 11.47 1.21 12.68 | 33.01
1852.4 11.29 1.21 1250 | 33.01
SISUPA 1880 11.16 121 12.37 33.01
1907.6 11.13 121 1234 | 3301
1852.4 12.93 1.21 1414 | 3301
QISP 1880 12.67 1.21 13.88 | 33.01
1907.6 12.36 1.21 13.57 33.01
HSPA+ 1852.4 11.13 121 1234 | 3301
(16QAM) 1880 11.18 1.21 1239 | 33.01
Subtest-1 1907.6 10.42 1.21 11.63 33.01

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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UMTS BAND IV
UMTS BAND 4
AVG Power | Gain EIRP EIRP
Mode Frequency(MHz) (dBm) (dBi) @Bm) | limitdBm)
1712.4 14.48 121 15.69 30.00
WCDRMMAC”OO 1740 13.85 1.21 15.06 30.00
1752.6 14.12 1.21 15.33 30.00
1712.4 13.97 1.21 15.18 30.00
sljﬁtDe EtAl 1740 13.69 121 14.90 30.00
1752.6 13.74 121 14.95 30.00
1712.4 13.75 1.21 14.96 30.00
Sﬂﬁt[; EtAz 1740 13.87 1.21 15.08 30.00
1752.6 13.83 1.21 15.04 30.00
1712.4 12.95 1.21 14.16 30.00
SHuﬁt[;ZtAS 1740 12.95 1.21 14.16 30.00
1752.6 11.83 1.21 13.04 30.00
1712.4 13.86 1.21 15.07 30.00
S':ﬁtz EtA4 1740 14.15 1.21 15.36 30.00
1752.6 13.73 1.21 14.94 30.00
1712.4 13.60 1.21 14.81 30.00
DS%'SSSE:ZA 1740 13.76 1.21 14.97 30.00
1752.6 13.24 1.21 14.45 30.00
1712.4 12.89 1.21 14.10 30.00
DS%'SSS?ZA 1740 13.06 1.21 14.27 30.00
1752.6 12.18 1.21 13.39 30.00
1712.4 12.87 1.21 14.08 30.00
DS%'SSS?ZA 1740 13.05 1.21 14.26 30.00
1752.6 11.87 1.21 13.08 30.00
1712.4 13.00 1.21 14.30 30.00
DS%'SSSE:ZA 1740 13.16 1.21 14.37 30.00
1752.6 12.80 1.21 14.01 30.00
1712.4 11.76 1.21 12.97 30.00
sljﬁtléZtAl 1740 11.99 121 13.20 30.00
1752.6 11.94 1.21 13.15 30.00
1712.4 12.77 1.21 13.08 30.00
Sﬂﬁt‘ézfz 1740 13.24 1.21 14.45 30.00
1752.6 12.62 1.21 13.83 30.00
1712.4 12.02 1.21 13.23 30.00
Sﬂﬁtg;AB 1740 11.70 1.21 12.01 30.00
1752.6 11.89 1.21 13.10 30.00
1712.4 11.95 1.21 13.16 30.00
sljﬁtléztA4 1740 11.89 121 13.10 30.00
1752.6 11.39 1.21 12.60 30.00
1712.4 13.56 1.21 14.77 30.00
Sﬂﬁt‘ézg 1740 13.81 1.21 15.02 30.00
1752.6 13.00 1.21 14.30 30.00
HSPA+ 1712.4 11.64 1.21 12.85 30.00
(160AM) 1740 11.45 1.21 12.66 30.00
Subtest-1 1752.6 10.84 1.21 12.05 30.00

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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4. PEAK-TO-AVERAGE RATIO
4.1 DESCRIPTION OF THE CONDUCTED OUTPUT POWER MEASUREMENT

4.1.1 MEASUREMENT METHOD

Report No.: AIT22071302wW4

Use one of the procedures presented in 4.1.3 to measure the total peak power and record as PPk.
Use one of the applicable procedures presented 4.1.3 to measure the total average power and
record as PAvg. Both the peak and average power levels must be expressed in the same
logarithmic units (e.g., dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

4.1.2 TEST SETUP

CH

System Simulator

il

Power Divider

Spectrum Analyzer

4.1.3 TEST PROCEDURES

e |

EUT

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.7 and ANSI C63.262015Section 5.2.6

2. The EUT was connected to spectrum and system simulator via a power divider

3. Select lowest, middle, and highest channels for each band and different modulation.

4. Set the test probe and measure the peak and average power of the spectrum analyzer

5. Record the deviation as Peak to Average Ratio.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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4.1.4 TEST RESULTS

GSM 850
Mode Frequency (MHZz) PAR
824.2 2.69
GSM 850 836.6 2.69
848.8 2.68
824.2 2.72
GPRS 850 836.6 2.73
848.8 2.72
824.2 9.71
EGPRS 850 836.6 9.00
848.8 9.24

PCS 1900
Mode Frequency (MHz) PAR
1850.2 2.69
PCS1900 1880 2.68
1909.8 2.67
1850.2 2.73
GPRS1900 1880 2.71
1909.8 2.71
1850.2 7.09
EGPRS1900 1880 6.68
1909.8 7.16

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Report No.: AIT22071302wW4

UMTS Band 2
Mode Frequency (MHz) PAR
WCDMA 1900 1852.4 2.95
RMC 1880 2.82
1907.6 2.87
1852.4 3.03
HSDPA 1900 1880 2.98
1907.6 3.00
1852.4 3.46
HSUPA 1900 1880 3.43
1907.6 3.52

UMTS Band 5
Mode Frequency (MHz) PAR
WCDMA 850 826.4 2.84
RMC 836.6 2.88
846.6 2.88
826.4 2.99
HSDPA 850 836.6 3.04
846.6 3.03
826.4 3.58
HSUPA 850 836.6 3.42
846.6 3.67

UMTS Band 4
Mode Frequency (MHz) PAR
WCDMA 1700 1712.4 3.08
RMC 1740 3.07
1752.6 3.12
1712.4 3.20
HSDPA 1700 1740 3.18
1752.6 3.20
1712.4 3.59
HSUPA 1700 1740 3.56
1752.6 3.57

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Report No.: AIT22071302wW4

= ==
" Cantar Freq: 824350000 Mbz Fadio SodNona = " Cantar Freq: 824350000 Mbz [t .
we-  Trig: RF Burst Caunts:1.00 MALOO Mpt we-  Trig: RF Burst Caunts:1.00 MALOO Mpt
L il L il
Average Power Average Power
2575 dBm 24.70 dBm
54.96 % at 0dB 54.52 % at 0dB
10.0 % 262d8 10.0 % 266 d8
1.0% 2.66 dB 1.0% 269dB
0.1% 269 dB8 0.1% 272d8
0.01% 271dB 0.01% 275d8
0001% 272dB 0.001% 3.07dB
0.0001 % 272dB 0.0001 % 3.12dB
Peak 272d8 Peak 31ede
28.47 dBm 27.88 dBm
0dB 20dB 0dB 20dB
Info BW 510,00 kHz | Info BW 510,00 kHz
osc.
GSM850_Lower GPRS850_Lower
= == i |
" Contar Freq: 836650000 Mz oo S Hone " Contar Freq: 836650000 Mz oo S Wone
wee  Trig: RF Burst Conunts:1.00 MO0 Mpt e Trige RF Burst Conunts:1.00 MO0 Mpt
8 et RAtan: 40 28 o Gl o RAtan: 40 28
Average Power Average Power
25.81 dBm 24.79 dBm
54.95 % at 0dB 54.51 % at 0dB
10.0 % 262 dB 10.0 % 266 dB
1.0% 2,66 dB 1.0% 270dB
0.1% 269dB 0.1% 273dB
0.01% 270dB8 0.01% 275dB
0.001% 272dB 0.001% 3.06dB
0.0001 % 2.72dB 0.001 0.0001 % 3.13dB a0
Peak 2.72d8 Peak 3.13d8
28.53 dBm 27.92 dBm
“odB 2048 “odB 2048
| Info BW 510,00 kHz | Info BW 510,00 kHz
GSM850 Middle GPRS850 Middle
s | By e |
T 3 CEE T wa e 5 GET i
Conter Frag: B43 800000 Radio Sed: Conter Frag: B43 800000 Radia Sed:
Trig: RF Burst Caunts:1.00 MALOO Mpt Trig: RF Burst Caunts:1.00 MALOO Mpt
il il
Average Power Average Power
25.84 dBm 24.81 dBm
54.96 % at 0dB 54.49 % at 0dB
10.0 % 262d8 10.0 % 265dB
1.0% 2.66 dB 1.0% 269dB
0.1% 268 dB 0.1% 272d8
0.01% 270dB 0.01% 274dB
0001% 271dB 0001% 3.10dB
0.0001% 271dB 0.0001 % 3.12dB
Peak 271dB Peak 31ede
28.55 dBm 27.99 dBm
0dB 20dB 0dB 20dB
| Info BW 510,00 kHz | Info BW 510,00 kHz
osc.
GSM850_Higher GPRS850 Higher
==y =y |
e ion I e ion E1-58 camm tap 87, 022
Conter Freq: B34.200000 Mz Radio Std: None Conter Freq: B34.800000 Mz Radio Std: None
- Trig: RF Burst Conunts:1.00 MO0 Mpt . Trig: RF Burst Conunts:1.00 MO0 Mpt
8 et RAtan: 40 28 o Gl o RAtan: 40 28
Average Power Average Power
19.86 dBm 20.65 dBm
45,16 % at 0dB 45.88 % at 0dB
10.0 % 391dB 10.0 % 380dB
1.0% 4.58 dB 1.0% 4.38 dB
0.1% 971dB 0.1% 9.00 dB
0.01% 976 dB 0.01% 9.05dB
0.001% 9.78dB 0.001% 9.07dB
0.0001 % 9.78dB 0.001 0.0001 % 9.07 dB o
Peak 10.01 dB Peak 9.14 dB8
29.87 dBm 29.79 dBm
“odB 2048 “odB 2048
Info BW 510,00 kHz Info BW 510,00 kHz

EGPRS850_Low

EGPRS850_Middle

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Report No.: AIT22071302wW4

pr=m ey - |
. Contar Freg: B48.830500 Mt oo SodiNone
- Trig: RF Burst Counts:1.00 M1.00 Mpt.
...... xe.
Average Power 2
20.42 dBm
45.35 % at 0dB
10.0 % 3.86dB
1.0% 4,50 dB
0.1% 9.24 dB
0.01% 9.29 dB
0.001% 9.30dB
0.0001 % 9.30dB 01
Peak 9.35dB
29.77 dBm
R T 2048
Info BW 510.00 kHz
EGPRS850_High
Ee e
e n S sa4p a7, 2057 pres n o8 102 a7, 2057
Conter Fraq: 1850200000 GHe Radio Sed: None Conter Fraq: 1850200000 GHe Radio S8d: None
ww.  Trig RF Burst Counts:| 00 MALOD Mpt wwe T RF Burst Courts:1 00 MO0 Mpt
W Gl L ow MAttan: 40 a8 W Gl L ow MAttan: 40 a8
Average Power Average Power
20.88 dBm 20.36 dBm
55.06 % at 0dB 54.56 % at 0dB
10.0 % 262 dB 10.0 % 266 dB
1.0% 2.66 dB 1.0% 270 dB
0.1% 269 dB 0.1% 273dB
001% 271d8 ' 001% 275d8 '
0.001% 272dB 0.001% 297dB
0.0001% 272dB 00 0.0001 % 3.10dB 0.
Peak 274 d8 Peak 3.14 08
23.62 dBm 23.50 dBm
“ode 2048 “ode 2048
Info BW 510.00 kHz Info BW 510.00 kHz
GSM1900 Lower GPRS1900 Lower
s - | s - |
—ro i seos 14 van 37,2023 e rs i o811 Pw a7, 2052
Canter Frag: 1.880000000 GHz Radio Sed: None Canter Frag: 1.880000000 GHz Radio Sed: None
- Trig: RF Burst Counts:1.00 M1.00 Mpt. - Trig: RF Burst Counts:1.00 M1.00 Mpt.
...... xe. ot
Average Power 3 Average Power 2
20.72 dBm 20.20 dBm
55.07 % at 0dB 54.64 % at 0dB
10.0 % 261dB 10.0 % 265d8
1.0% 265d8 1.0% 268dB
0.1% 2.68 dB 0.1% 271dB
0.01% 271dB 0.01% 273dB
0001% 272dB 0.001% 3.08dB
0.0001% 272dB 01 0.0001% 312dB 01
Peak 272dB Peak 3.21dB8
23.44 dBm 23.41 dBm
“oee 2048 R T 2048
Info BW 510.00 kHz Info BW 510.00 kHz
GSM1900 Middle GPRS1900 Middle
Ee S|
e n S ohapu g7, 2052 pres n T
Center Freg: 1. OHz Radio Sed: None Center Freg: 1. OHz Radio Sed: None
ww.  Trig RF Burst Counts:| 00 MALOD Mpt wwe T RF Burst Courts:1 00 MO0 Mpt
W Gl L ow MAttan: 40 a8 W Gl L ow MAttan: 40 a8
Average Power Average Power
20.84 dBm 20.21 dBm
55.07 % at 0dB 54.57 % at 0dB
10.0 % 261dB 10.0 % 265dB
1.0% 265dB 1.0% 268 dB
0.1% 267 dB 0.1% 271dB
001% 269d8 ' 001% 273dB '
0.001% 270dB 0.001% 3.06dB
0.0001% 271dB 00 0.0001% 3.11dB 0.
Peak 2.71d8 Peak 3.25d8
23.55 dBm 23.56 dBm
“ode 2048 “ode 2048
Info BW 510.00 kHz Info BW 510.00 kHz

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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GSM1900 Higher

Report No.: AIT22071302wW4

[ ————T pm vy = |
e Contar Fraq: 1850300000 GHz oo Sod: Hona .
- Trig: RF Burst Counts:1.00 MALOO Mpt
L il
Average Power Average Power
17.03 dBm 17.37 dBm
41.10 % at 0dB 42.16 % at 0dB
10.0 % 4.40 dB 10.0 % 4.37dB8
1.0% 5.36 dB 1.0% 523 dB
0.1% 7.09 dB 0.1% 6.68 dB
0.01% 7.13dB 0.01% 6.72dB
0001% 7.15dB 0001% 674dB
0.0001% 7.15dB 0.0001 % 6.74dB
Peak 721d8 Peak 676 dB
24.24 dBm 24.13 dBm
0dB 20dB 0dB 20dB
Info BW 510,00 kHz | Info BW 510,00 kHz
iscs
EGPRS1900_Low EGPRS1900_Middle
=
Conter Fraq: 1 0800000 GHz Radio Sed: None
. Trig: RF Burst Counts:1.00 MO0 Mpt
W oL ow RAtten: 40 8
Average Power
17.09 dBm
41.57 % at 0dB
10.0 % 4.34 dB
1.0% 525dB
0.1% 7.16dB
0.01% 721dB
0.001% T7.22dB
0.0001 % 7.22dB 0.001
Peak 7.28 dB
24.37 dBm
“odB 2048
Info BW 510,00 kHz
EGPRS1900 High
[ ————T = i |
ﬂ' mm 0 ! .{Z|Yi’|"1'|4_-'|'. - C-v;nﬂtq !mdﬂl Me! 5 k - C-v;nﬂtq !mdﬂl
~e-  Trig: Fres Run Counts:1.00 MALOO Mpt ~e-  Trig: Fres Run Counts:1.00 MALOO Mpt
Average Power Average Power
12,92 dBm 12.80 dBm
53.68 % at 0dB 54.09 % at 0dB
10.0 % 1.66 dB 10.0 % 1.64 dB
1.0% 247 dB 1.0% 2.39dB
0.1% 295d8 0.1% 282d8
0.01% 317dB 0.01% 305d8
0001% 3.26dB 0001% 3.18dB
0.0001 % 3.31dB 0.0001 % 3.26dB
Peak 334dB8 Peak 327de
16.26 dBm 16.07 dBm
0dB 20dB 0dB 20dB
Info BW 5 0000 MHz | Info BW 5 0000 MHz
iscs
WCDMA Band 2_Low WCDMA Band 2_Middle
— —_ — ——
e 3 S48 03P Sap a7, 2027 e 3 E321 21 tap 87, 022
Center Freq: 1507600000 GHz Radio Std: None Ceonter Freq: 1 882400000 GHz Radio Std: None
wwe  Trig: Fres Run Counts:1.00 MO0 Mpt e Trig: Frae Run. Counts:1.00 MO0 Mpt
8 et RAtan: 40 8 8 et RAtan: 40 8
Average Power Average Power
12.82 dBm 11.93 dBm
53.73 % at 0dB 52.45 % at 0dB
10.0 % 165dB 10.0 % 1.66 dB
1.0% 242d8 1.0% 253dB
0.1% 287 dB 0.1% 303dB
0.01% 310de 0.01% 321de
0.001% 324dB 0.001% 3.30dB
0.0001 % 3.29dB 0.001 0.0001 % 3.34 dB 0.001
Peak 330d8 Peak 335d8
16.12 dBm 15.28 dBm
“odB 2048 “odB 2048
Info BW 5 0000 MHz Info BW 5 0000 MHz

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Report No.: AIT22071302wW4
HSDPA Band 2 Low

s | EaEy |
" Cantar Freq: 1430500000 GHz Fadio Sod bona = " Cantar Froq: 1907H00000 GHe Fadio Sodtona =
~e-  Trig: Fres Run Counts:1.00 MALOO Mpt ~e-  Trig: Fres Run Counts:1.00 MALOO Mpt
L i L i
Average Power Average Power
11.84 dBm 11.88 dBm
52.73 % at 0dB 52.64 % at 0dB
10.0 % 1.65dB 10.0 % 1.66d8
1.0% 248d8 1.0% 249d8
0.1% 298 dB 0.1% 3.00 dB
0.01% 315dB 0.01% 320dB
0001% 3.25dB 0001% 4.16dB
0.0001 % 3.29dB 0.0001 % 5.16dB
Peak 329dB Peak 5.86dB
15.13 dBm 17.74 dBm
Q4B 20dB Q4B 20dB
| Info BW 50000 MHz | Info BW 50000 MHz
osc.
HSDPA Band 2 Middle HSDPA Band 2 High
= = =y |
e . ELovm ey, 72 i s 3 Esu o tap a7, 022
Ceonter Freq: 1 882400000 GHz Radio Std: None Ceonter Freq: 1880000000 GHz Radio Std: None
e Trig: Fres Run Counts:1.00 MO0 Mpt e Trig: Frae Run. Counts:1.00 MO0 Mpt
8 et SAten: 40 28 o Gl o SAten: 40 28
Average Power Average Power
11.81 dBm 11.69 dBm
49.84 % at 0dB 49.90 % at 0dB
10.0 % 209dB 10.0 % 207 dB
1.0% 305dB 1.0% 301dB
0.1% 346 dB 0.1% 343dB
0.01% 375de 0.01% 3s9de
0.001% 399dB 0.001% 4.39dB
0.0001 % 4.45dB o 0.0001 % 4.53 dB a0
Peak 433 d8 Peak 4.57 d8
16.34 dBm 16.26 dBm
“odB 2048 “odB 2048
| Info BW 5 0000 MHz | Info BW 5 0000 MHz
HSUPA Band 2_Low HSUPA Band 2_Middle
— —
" Cantar Froq: 1907H00000 GHe Fadio Sod Nona =
~e-  Trig: Fres Run Counts:1.00 MALOO Mpt
Average Power
11.72 dBm
49.99 % at 0dB
10.0 % 208d8
1.0% 303d8
0.1% 352d8
0.01% 4.88 dB
0.001% 596dB
0.0001 % 6.22dB
Peak 628dB
18.00 dBm
Q4B 20dB
| Info BW 50000 MHz
osc.
HSUPA Band 2_High
e Specien Amdbe - Powse 50t CCEF =y =y v - |
Car ' " CantrFeag 83 430000 e Rado St hone  Cortu Frog: 838450050t oo 5ot None
e Trig: Fres Run Conunts:1.00 MO0 Mpt e Trig: Frae Run. Conunts:1.00 MO0 Mpt
8 et SAten: 40 28 o Gl o RAten: 40 28
Average Power Average Power
16.49 dBm 16.55 dBm
54.03 % at 0dB 53.92 % at 0dB
10.0 % 163 dB 10.0 % 165dB
1.0% 240d8 1.0% 242d8
0.1% 284 dB 0.1% 288 dB
0.01% 305dB 0.01% 30ade
0.001% 3.17dB 0.001% 3.18dB
0.0001 % 3.24 dB o 0.0001 % 3.24 dB a0
Peak 325d8 Peak 3.27dB
19.74 dBm 19.82 dBm
“odB 2048 “odB 2048
Info BW 5 0000 MHz Info BW 5 0000 MHz

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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WCDMA Band 5 Low

s |

Report No.: AIT22071302wW4

WCDMA Band 5_Middle

ey - |

" Cntar Freq: 548650000 Mbez oo Sod v " Cantar Freq: 826450000 Mbz oo SodiNons
~e-  Trig: Fres Run Caunts:1.00 MALOO Mpt ~e-  Trig: Fres Run Caunts:1.00 MALOO Mpt
Average Power Average Power
16.60 dBm 15.57 dBm
53.63 % at 0dB 52.88 % at 0dB
10.0 % 1.66d8 10.0 % 1.65dB
1.0% 244 dB 1.0% 250 d8
0.1% 288 dB 0.1% 299 d8
0.01% 3.08 dB 0.01% 345d8
0001% 323dB 0.001% 493dB
0.0001 % 3.29dB 0.0001 % 5.66 dB
Peak 329dB8 Peak 585dB
19.89 dBm 21.42 dBm
0dB 20dB 0dB 20dB
| Info BW 5 0000 MHz | Info BW 5 0000 MHz
WCDMA Band 5 High HSDPA Band 5 Low
[P p ey e = necer v - |
e - T " Cantr Freq: §34,150000 Mrta Fadio Sodi ton " Cntar Freq: 548650000 Mz oo S Hone ™
o Trig: Fres Run Counts:| 00 MALOD Mpt o~ Trig: Fras Run Coturts: 1,00 MLOD Mpt
8 et RAten: 40 28 8 et RAten: 40 28
Average Power Average Power
15.60 dBm 15.65 dBm
52.50 % at 0dB 52.53 % at 0dB
10.0 % 1.66 dB 10.0 % 167 dB
1.0% 250 dB 1.0% 254 dB
0.1% 304 dB 0.1% 303dB
0.01% 416 dB 0.01% 324dB
0.001% 570dB 0.001% 3.34dB
0.0001 % 6.42dB 0.001 0.0001 % 3.40dB 0.001
Peak 6.43 dB8 Peak 3.44 dB8
22,03 dBm 19.09 dBm
“odB 2048 “odB 2048
| Info BW 5 0000 MHz | Info BW 5 0000 MHz
HSDPA Band 5 Middle HSDPA Band 5 High
s s |

Canter Fraq: B28.450000 Mez
e Trige Fres Run Counts:1.00 MAL.00 Mpt
S Gl ow

Average Power

15.39 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

50.09 % at 0dB

206 d8
3.02d8
358 dB
518 dB
593dB
624 dB8

6.46 dB
21.85dBm

0dB
Info BW 5.0000 MHz

20d8

Canter Fraq: B38.450000 Mez
e Trige Fres Run Counts:1.00 MAL.00 Mpt
BAtan: 40 S8

S Gl ow

Average Power

oz

15.41 dBm
50.02 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

206 d8
3.00d8
342d8
374dB
483 dB8
6.08 dB

663 dB
22.04 dBm

0dB
Info BW 5.0000 MHz

20d8

__HSUPA Band 5_Low

850000 U
Ciunts: .00 M/1.00 Mpt

Conter Froq: 844
e Trig: Free Run
aitan: 40 &8

. CaalacLow

Average Power

15.48 dBm

10.0 %
1.0%
01%
0.01 %
0.001 %
0.0001 %
Peak

49.60 % at 0dB

210dB
307 dB
367 dB
535dB
623dB
653 dB 0.001

6.55d8
22,03 dBm

-
£3-13 997 g 87, 9033

0dB
Info BW 50000 MHz

2048

HSUPA Band 5_Middle

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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HSUPA Band 5 _High

Page 23 of 71

Report No.: AIT22071302wW4

== =i | [ ————T pe = i |
" Canter Fraq: 1712400000 OHe Fadio od Homa mm q 1.740000000 GHz | " Cartar Fraq: 1740300300 GHe Fadio od Homa
~e-  Trig: Fres Run Counts:1.00 MALOO Mpt ~e-  Trig: Fres Run Counts:1.00 MALOO Mpt
Average Power Average Power
14.18 dBm 14.10 dBm
53.38 % at 0dB 53.29 % at 0dB
10.0 % 169dB 10.0 % 1.70dB
1.0% 258d8 1.0% 258d8
0.1% 3.08 dB 0.1% 3.07 dB
0.01% 332dB 0.01% 333dB
0.001% 349dB 0.001% 346dB
0.0001 % 3.53dB 0.0001 % 3.53dB
Peak 353dB Peak 353de
17.71 dBm 17.63 dBm
0dB 20dB 0dB 20dB
Info BW 5 0000 MHz Info BW 5 0000 MHz
osc. i
WCDMA Band 4_Low WCDMA Band _Middle
[P p ey e -y i | o i |
- ed i 3 05-1e-01 A tap 10 7133 i A 3 051311 st 10 7033
Conter Fraq: 1. 752800000 GHz Radia Sed: Conter Frag: 1.T12400000 GHz Radio Std: None
o Trig: Fras Run Counts:| 00 MALOD Mpt o~ Trig: Fras Run Counts:1.00 MALOD Mpt
8 et SAten: 40 28 8 et SAten: 40 28
Average Power Average Power
14.11 dBm 12.85 dBm
53.41 % at 0dB 52.36 % at 0dB
10.0 % 170 dB 10.0 % 1.68 dB
1.0% 261dB 1.0% 267 dB
0.1% 312dB 0.1% 320dB
0.01% 334dB 0.01% 340dB
0.001% 346dB 0.001% 348dB
0.0001 % 3.50 dB 0.001 0.0001 % 3.51dB 0.001
Peak 3.50 08 Peak 3.51d8
17.61 dBm 16.36 dBm
“oaB 048 “oaB 048
Info BW 5 0000 MHz | Info BW 5 0000 MHz
WCDMA Band 4 High HSDPA Band 4 Low
[ ————T pe = = | ey
" Cartar Fraq: 1740300300 GHe oo e Homa " Canter Fraq: 1762800000 GHe
~e-  Trig: Fres Run Counts:1.00 MALOO Mpt ~e-  Trig: Fres Run Counts:1.00 MALOO Mpt
Average Power Average Power
12.84 dBm 12.45 dBm
52.49 % at 0dB 52.30 % at 0dB
10.0 % 1.67 dB 10.0 % 1.67 dB
1.0% 2.66 dB 1.0% 2.66 dB
0.1% 318d8 0.1% 320d8
0.01% 336 dB 0.01% 337dB
0.001% 347dB 0.001% 346dB
0.0001 % 349dB 0.0001 % 3.48dB
Peak 349dB8 Peak 348dB
16.33 dBm 15.93 dBm
0dB 20dB 0dB 20dB
Info BW 5 0000 MHz | Info BW 5 0000 MHz
HSDPA Band 4_Middle HSDPA Band 4_High
T o= T |
i s 3 £5:17 58 s sap 10 7033 i s 3 £5:38 19 s tap 10 7033
Conter Frag: 1.T12400000 GHz Radio Std: None Conter Frag: 1.740000000 GHz Radio Std: None
ww.  Tiig: Fres Run Counts:| 00 MALOD Mpt wsn Tiig Free Run Counts:1.00 MALOD Mpt
8 et SAten: 40 28 8 et SAten: 40 28
Average Power Average Power
12.79 dBm 12.71 dBm
47.92 % at 0dB 48.16 % at 0dB
10.0 % 233dB 10.0 % 229dB
1.0% 322dB 1.0% 320dB
0.1% 359dB 0.1% 356 dB
0.01% 3side 0.01% 377dB
0.001% 4.65dB 0.001% 4.35dB
0.0001 % 4.76 dB 0.001 0.0001 % 4.55dB 0.001
Peak 4.94 d8 Peak 4.66 dB
17.73 dBm 17.37 dBm
0dB 20dB 0dB 20dB
Info BW 5 0000 MHz Info BW 5 0000 MHz

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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HSUPA Band 4 Low HSUPA Band 4_Middle
ey Speci At e ot CCOT ]
= T [ sessPuLs ETEYN oocsec28 ey 08,2022
EBntarFrequ¥TE2 600000 GHz| L BT o T
A Gainow Ehstan: 40 38
Average Power oo
12.39 dBm
48.08 % at 0dB o
1 %)
100% 230dB ™
1.0% 321dB
0.1% 3.57dB
001% 377dB R
0.001% 4.19dB
0.0001% 5.13dB 0.001 %,
Peak 514 dB
17.53 dBm
oot 0de 20de
Info BW 5.0000 MHz

HSUPA Band 4_High

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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5. OCCUPIED BANDWIDTH

5.1 DESCRIPTION OF OCCUPIED BANDWIDTH MEASUREMENT

5.1.1 MEASUREMENT METHOD

1.The occupied bandwidth is the width of a frequency band such that, below the lower and above
theupper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
ofthe total mean transmitted power.

2.The 26 db emission bandwidth is defined as the frequency range between two points, one above
andone below the carrier frequency, at which the spectral density of the emission is attenuated 26
dbbelow the maximum in-band spectral density of the modulated signal. spectral density (power per

unitbandwidth) is to be measured with a detector of resolution bandwidth equal to approximately
1.0% ofthe emission bandwidth.

5.1.2 TEST SETUP

E Fower Dividei In=r o]
System Simulator - o I

EUT

(ale

Spectrum Analyzen

5.1.3 TEST PROCEDURES

1. The testing follows FCC KDB 971168 D01 v03r01 Section 4.2 and 4.3.

2. The EUT was connected to spectrum and system simulator via a power divider.

3. Select lowest, middle, and highest channels for each band and different modulation.
4. Set the test probe and measure the Occupied Bandwidth of the spectrum analyzer.

5. Measure and record the Occupied Bandwidth from the Spectrum Analyzer.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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5.1.4 MEASUREMENT RESULT

Page 26 of 71 Report No.: AIT22071302W4

GSM Bandwidth [KHZ]
Mode Lowest Middle Highest
99% BW | 26dB BW 99% BW 26dB BW 99% BW 26dB BW
GSM850 245 308 245 315 245 311
GPRS850 246 316 246 315 243 318
EGPRS850 253 313 259 333 252 297
GSM Bandwidth [KHZ]
Mode Lowest Middle Highest
99% BW | 26dBBW | 99% BW | 26dBBW | 99% BW | 26dB BW
GSM1900 246 315 241 313 247 317
GPRS1900 246 331 248 316 243 317
EGPRS1900 236 296 250 311 243 291
WCDMA Bandwidth [MHz]
Mode Lowest Middle Highest
99% BW | 26dBBW | 99% BW | 26dBBW | 99% BW | 26dB BW
WCDMA 2 4191 4714 4170 4710 4178 4702
HSDPA 2 4186 4693 4167 4695 4178 4710
HSUPA 2 4197 4757 4199 4703 4190 4992
WCDMA Bandwidth [MHZz]
Mode Lowest Middle Highest
99% BW | 26dBBW | 99% BW | 26dBBW | 99% BW | 26dB BW
WCDMA 5 4181 4733 4178 4676 4178 4719
HSDPA 5 4188 4702 4198 4703 4180 4702
HSUPA 5 4195 4706 4194 4712 4194 4776
WCDMA Bandwidth [MHZz]
Mode Lowest Middle Highest
99% BW | 26dBBW | 99% BW | 26dBBW | 99% BW | 26dB BW
WCDMA 4 4158 4667 4153 4665 4158 4663
HSDPA 4 4179 4675 4148 4665 4157 4666
HSUPA 4 4139 4648 4162 4689 4151 4667

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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Conter Frog: 834
e Trig: Fres Run -
5 Caimc L 408
Ref Offaet 5.25 9B
Ref 40,00 dB:
‘Center 824.2 MHz Span 1 MHz. ‘Center 824.2 MHz Span 1 MHz.
=Res BW 10 kHz SVBW 30 kHz 9.6 ms =Res BW 10 kHz SVBW 30 kHz 9.6 ms
Occupled Bandwidth Total Power 34.3 dBm Occupled Bandwidth Total Power 33.1 dBm
244.80 kHz 245.64 kHz
Transmit Freq Error 286 Hz OBW Power 89.00 % Transmit Freq Error 1.272 kHz OBW Power 89.00 %
x dB Bandwidth 308.5 kHz = dB -26.00 dB x dB Bandwidth 315.9 kHz = dB -26.00 dB
=3 =

GSM850 Low GPRS850 Low

Contar Freq: 834.650000

" Contar Froq: 836650000 Mz e
cee Toig FraRun AgiHeld: 200200 ven Tiig FreaRun giHeld: 200200
W G L ow MAtten: 40 B Radio Devics: BTS o G owr MAtten: 40 B
Refl Ofant 527 0B Ref Ofaet 427 9B
Refl 40.00 dBm Ref 40.00 dBm
Center §36.6 MHz Span 1 MHZ Center §36.6 MHz Span 1 MHZ
#Res BW 10 kHz FVBW 30 kHz Sweep 9.6 ms #Res BW 10 kHz FVBW 30 kHz Sweep 9.8 ms
Occupled Bandwidth Total Power 34.6 dBm Occupled Bandwidth Total Power 33.3 dBm
242.99 kHz 245.93 kHz
Transmit Freq Error 192Hz  OBW Power 99.00 % Transmit Freq Error 4.921kHz  OBW Power 99.00 %
x dB Bandwidth MS1kHz  xdB -26.00 dB x dB Bandwidth M49kHz  xdB -26.00 dB

GSMB850_Middle GPRS850_Middle

: Canter Frag: 543 850000 MHE Canter Frag: 543 850000 MHE
e Trig: Fres Run AvgiHoid: 200200 e Trig: Fres Run AvgiHoid: 200200
. b Low BAen: 40 8 Radia Device BTS W Gl Low BAtten: 40 &8
Ref Offsat 6.28 4B Ref Offsst 428 dB.
Ref 40,00 dBm 0 il Ref 40,00 dBm
Log
L
‘Center 848.8 MHz Span 1 MHz. ‘Center 848.8 MHz Span 1 MHz.
=Res BW 10 kHz SVBW 30 kHz 9.6 ms =Res BW 10 kHz SVBW 30 kHz 9.6 ms
Occupled Bandwidth Total Power 34.6 dBm Occupled Bandwidth Total Power 33.4 dBm
245.17 kHz 242.88 kHz
Transmit Freq Error 415 Hz OBW Power 89.00 % Transmit Freq Error =1.047 kHz OBW Power 89.00 %
x dB Bandwidth 310.9 kHz = dB -26.00 dB x dB Bandwidth 317.8 kHz = dB -26.00 dB

GSM850_High GPRS850_High

P ey
T A '.;M&IN-«.-:..\ 2 Ml P 1A
Conter Fraq B34 300000 Matz Radio Ses: None Conter Fraq: B35.850000 Matz
ree Toig FrawRun AgiHeld: 200200 ven Tiig FreaRun giHeld: 200200
W G L ow MAtten: 40 B Radio Devics: BTS o G owr MAtten: 40 B
Refl Ofant 625 0B Refl Ofant 6.27 0B
Ref 40.00 dBm Ref 40.00 dBm
Center §24.2 MHz Span 1 MHZ Center §36.6 MHz Span 1 MHZ
#Res BW 10 kHz FVBW 30 kHz Sweep 9.6 ms #Res BW 10 kHz FVBW 30 kHz Sweep 9.8 ms
Occupled Bandwidth Total Power 29.1 dBm Occupled Bandwidth Total Power 29.4 dBm
253.36 kHz 258.60 kHz
Transmit Freq Error 5410kHz  OBW Power 99.00 % Transmit Freq Error 2900 kHz  OBW Power 99.00 %
x dB Bandwidth MIAkHz  xdB -26.00 dB x dB Bandwidth 3331kHz % dB -26.00 dB

EGPRS850_Low EGPRS850_Middle

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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5 Caimc L 408
Ref Offast 6.8 8.
0 il Ref 40.00 dBm
Log
‘Center 848.8 MHz Span 1 MHz.
=Res BW 10 kHz SVBW 30 kHz 9.6 ms
Occupled Bandwidth Total Power 30.0 dBm
251.72 kHz
Transmit Freq Error 924 Hz OBW Power 89.00 %
x dB Bandwidth 206.8 kHz = dB -26.00 dB

EGPRS850 High

Report No.: AIT22071302wW4

"~ Comwr Frog 1 GHe Radio St None
e-  Trig: Free Run Aug|Held: 2007200 Trig: Fras Run.
¥ Calecl o WAtan: 40 48 Radio Device: BTS aAtan: 40 58
Reef Offgat 5.04 9B Reef Offgat 454 9B
’ Ref 40.00 dBm ’ Ref 40.00 dBm
Lo Lo
Center 1.85 GHz Span 1 MHz Center 1.85 GHz Span 1 MHz
TRes BW 10 kHz EVBW 30 kHz Sweep 9.6 ms TRes BW 10 kHz EVBW 30 kHz Sweep 9.6 ms
Occupled Bandwidth Total Power 29.4 dBm Occupled Bandwidth Total Power 29.0 dBm
245.68 kHz 245.53 kHz
Transmit Freq Error 292 Hz OBW Power 99.00 % Transmit Freq Error 1.595 kHz OBW Power 99.00 %
x dB Bandwidth 315.3 kHz = dB -26.00 dB x dB Bandwidth 330.7 kHz = dB -26.00 dB
= = i | =
et e o 08045170 S 87, 2022 T o
Conter Frag: 1 OHe Radio St Nane Conter Frag: 1 OHe
e Trig: Fres Run AugiHoid: 200200 e Trig: Fres Run AugiHoid: 200200
. b Low BAen: 40 8 Radia Device BTS W Gl Low BAtten: 40 &8
Ref Offaat 5.06 4B Ref Offast 455 4B
0 il Ref 40,00 dBm 0 il Ref 40.00 dBm
Log Log
Center 1.88 GHz Span 1 MHz. Center 1.88 GHz Span 1 MHz.
=Res BW 10 kHz SVBW 30 kHz 9.6 ms =Res BW 10 kHz SVBW 30 kHz 9.6 ms
Occupled Bandwidth Total Power 29,3 dBm Occupled Bandwidth Total Power 28.4 dBm
241.20 kHz 247.52 kHz
Transmit Freq Error =1.115 kHz OBW Power 89.00 % Transmit Freq Error -BE6 Hz OBW Power 89.00 %
x dB Bandwidth 313.2 kHz = dB -26.00 dB x dB Bandwidth 315.8 kHz = dB -26.00 dB

GSM1900 Middle

- CaalacLow

Contar Frag: 1
w-  Toig: Free Run

OHz
AvglHold: 2000200
RAtten: 40 &8

GPRS1000 Middle

- CaalacLow

Contar Frag: 1
w-  Toig: Free Run

RAtten: 40 &8

OHz
AvglHold: 2000200

Center 191 GHz Span 1 MHZ Center 191 GHz Span 1 MHZ
#Res BW 10 kHz FVBW 30 kHz Sweep 9.6 ms #Res BW 10 kHz FVBW 30 kHz Sweep 9.8 ms
Ocecupled Bandwidth Total Power 29.1 dBm Ocecupled Bandwidth Total Power 28.6 dBm
246.75 kHz 243.19 kHz
Transmit Freq Error 438Hz  OBW Power 99.00 % Transmit Freq Error 219Hz  OBW Power 99.00 %
x dB Bandwidth MTAkHz  xdB -26.00 dB x dB Bandwidth T2kHz % dB -26.00 dB

GSM1900_High

GPRS1900_High
Dongguan Yaxu (AiT) Technology Limited

No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.




w-  Trig: Fres Run

S b ow

Contar Frag: 1 oHe
AvgiHold: 200200
BAtan: 40 28
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SEREN Sy
Radia Sed

S b ow

Report No.: AIT22071302wW4
==

Conter Frag: 1

w-  Trig: Fres Run

oHe
AvgiHold: 200200

SRR Sy
Radia Sed:

EGPRS1900 High

Contar Frag: 1
e Trige Frow Run
5 G Low

oHe
AvgiHold: 200200

Radia Sed: None

Radia Devics: BTS Amen: 40 88 Radia Devics: BTS
Fef Offast 6.54 4B Fef Offast 6.55 4B
iy Ref 40.00 dBm iy Ref 40,00 dBm
[
|
Center 1.85 GHz Span 1 MHz. Center 1.88 GHz Span 1 MHz.
#Res BW 10 kHz SVEBW 30 kHz Sweep 9.6 ms; #Res BW 10 kHz SVEBW 30 kHz Sweep 9.6 ms;
Occupled Bandwidth Total Power 26.1 dBm Occupled Bandwidth Total Power 25,8 dBm
235.77 kHz 249.58 kHz
Transmit Freq Error =1.232 kHz OBW Power 89.00 % Transmit Freq Error 2.221 kHz OBW Power 89.00 %
x dB Bandwidth 206.4 kHz = dB -26.00 dB x dB Bandwidth 310.7 kHz = dB -26.00 dB
=3 smns = st
— — —
et ik 3 SE18177% Sag 7, 2003
Conter Fraq: 1 e Radio Std: None
e-  Trig: Free Run Aug|Held: 2007200
¥ Calecl o WAtan: 40 48 Radio Device: BTS
Ref Offat 5.63 0B
Ref 40.00 dBm
Center 1.91 GHz Span 1 MHz
TRes BW 10 kHz EVBW 30 kHz Sweep 9.6 ms
Occupled Bandwidth Total Power 26.3 dBm
242.94 kHz
Transmit Freq Error =325 Hz OBW Power 99.00 %
x dB Bandwidth 201.1 kHz = dB -26.00 dB

Conter Frag: 1

w-  Trig: Fres Run

oHe
AvgiHold: 200200

Radia Sed: Nane

Amen: 40 88 Radia Devics: BTS W Cainlow | SAtan: 4D &8 Radia Devics: BTS
Ref Offast 1.05 48 Ref Offast 1.08 48
iy Ref 40.00 dBm iy Ref 40,00 dBm
‘Center 1.852 GHz Span & MHz. Center 1.88 GHz Span & MHz.
=Res BW 100 kHz SVBW 300 kHz Sweep 1 ms =Res BW 100 kHz SVBW 300 kHz Sweep 1 ms
Occupled Bandwidth Total Power 20,6 dBm Occupled Bandwidth Total Power 20.7 dBm
4.1912 MHz 4.1702 MHz
Transmit Freq Error <2.469 kHz OBW Power 89.00 % Transmit Freq Error 3.645 kHz OBW Power 89.00 %
x dB Bandwidth 4.714 MHz = dB -26.00 dB x dB Bandwidth 4.710 MHz = dB -26.00 dB
=3 smns s st
WCDMA Band 2_Low Band 2_Middle
" = == i |
g : S ETEITTIE] o Pk 3 S-S5 TP Sag 7, 2003
Conter Fraq: 190 e Radia Std: None Center Freq. 1433400000 GHz Radio 5td: None
wae Trig: Fews Run AwglHold: 200200 a.  Tiige Frae Run AvglHeld: 200200
¥ Calecl o WAtan: 40 48 Radio Device: BTS - CalacLow WAttan: 40 28 Ridio Devics: BTS
Reef Offgat 1.06 9B
Refl 40,00 dBm
|
i
' t
|
[

...... L I . S— .
[Center 1.908 GHz Span 6 MHz. ‘Center 1.852 GHz Span 6 MHz.
TRes BW 100 kHz EVBW 300 kHz Sweep 1ms, TRes BW 100 kHz EVBW 300 kHz Sweep 1ms,

Occupled Bandwidth Total Power 20.5 dBm Occupled Bandwidth Total Power 19.5 dBm
4.1776 MHz 4.1864 MHz

Transmit Freq Error =3.573 kHz OBW Power 99.00 % Transmit Freq Error 2,821 kHz OBW Power 99.00 %

x dB Bandwidth 4.702 MHz = dB -26.00 dB x dB Bandwidth 4.693 MHz = dB -26.00 dB

WCDMA_Band 2_High

HSDPA Band 2_Low

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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= v | i |
Contar Frag: 1 aHe oo Sod tona = Contar Fraq: 1907600300 GHz oo Soditona =
—s-  Trige Fres Run Avp|Hokd: 200200 —s-  Trige Fres Run Avp|Hokd: 200200
40 @8 Radio Devies: BTS W o Lowe BAtten: 40 &8 Radio Devies: BTS
Ref Offaet 113 4B
10 B Ref 40,00 dBm
|
Center 1.88 GHz Span & MHz. ‘Center 1.908 GHz Span & MHz.
=Res BW 100 kHz SVBW 300 kHz Sweep 1 ms =Res BW 100 kHz SVBW 300 kHz Sweep 1 ms
Occupled Bandwidth Total Power 19.7 dBm Occupled Bandwidth Total Power 19.6 dBm
4.1669 MHz 4.1785 MHz
Transmit Freq Error <6.213 kHz OBW Power 89.00 % Transmit Freq Error =7.073 kHz OBW Power 89.00 %
x dB Bandwidth 4.695 MHz = dB -26.00 dB x dB Bandwidth 4.710 MHz = dB -26.00 dB
= e
" = = = " = = |
e 3 R T e P 3 0044 a7, 032
Conter Frag: 184 OHe Radio Sed: None Cortar Frag: 1. oz Radio Std: None
e Trig: Frew Run AvglHold: 200200 wae Trige Fewa Run AuglHold: 200200
G ow RAtan: 40 8 Radio Device: BTS L ow wigten: 40 8 Radia Device: BTS
Fef Offaet 1.05 4B Fief Offaet 1.08 4B
Ref 40.00 dBm Ref 40.00 dBm
Center 1852 GHz Span 6 MHz Center 1.88 GHz Span 6 MHz
TRes BW 100 kHz EVBW 300 kHz Sweep 1ms, TRes BW 100 kHz EVBW 300 kHz Sweep 1ms,
Occupled Bandwidth Total Power 19.5 dBm Occupled Bandwidth Total Power 19.6 dBm
4.1967 MHz 4.1989 MHz
Transmit Freq Error 6.318 kHz OBW Power 99.00 % Transmit Freq Error -3.806 kHz OBW Power 99.00 %
x dB Bandwidth 4.757 MHz = dB -26.00 dB x dB Bandwidth 4.703 MHz = dB -26.00 dB
p— — — — —
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6. CONDUCTED BAND EDGE
6.1 DESCRIPTION OF CONDUCTED BAND EDGE MEASUREMENT

6.1.1 MEASUREMENT METHOD

1.822.917(a)For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below thetransmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands
immediately outsideand adjacent to the licensee's frequency block, a resolution bandwidth of at
least one percent of theemission bandwidth of the fundamental emission of the transmitter may be
employed.

2.824.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log10(P[Watts])
dBbelow the transmitter power P(Watts) in a 1LMHz bandwidth. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least one

percent of the emission bandwidth of the fundamental emission of the transmitter may be employed

3.827.53 (h)

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed.

4. 827.53(m)(4)

For operations in the 2500 MHz ~ 2570 MHz band this section, the attenuation factor shall be not
less than 40 + 10 log (P) dB on allfrequencies between the channel edge and 5 megahertz from the
channel edge, 43 + 10 log (P) dBon all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P)dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition,the attenuation factor shall not be less that 43 + 10 log
(P) dB on all frequencies between 2490.5 MHzand 2496 MHz and 55 + 10 log (P) dB at or below
2490.5 MHz. Mobile Satellite Service licenseesoperating on frequencies below 2495 MHz may also
submit a documented interference complaintagainst BRS licensees operating on channel BRS
Channel 1 on the same terms and conditions asadjacent channel BRS or EBS licensees.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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5. 827.53 (g9)

For operations in the 698 -746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediatelyoutside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz maybe employed.

6.1.2 TEST SETUP

- - Power Divider i
System Simulato - O |

I EUT
_ & O

Spectrum Analyzen

6.1.3 TEST PROCEDURES
1.The testing FCC KDB 971168 D01 v03r01 Section 6.0 and ANSI C63.26 2015 Section 5.7.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The band edges of low and high channels for the highest RF powers were measured. Set RBW
>= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.

4. Set spectrum analyzer with RMS/AVG detector.

5. The RF fundamental frequency should be excluded against the limit line in the operatingfrquency
band.

6.The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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7. CONDUCTED SPURIOUS EMISSION
7.1 DESCRIPTION OF CONDUCTED SPURIOUS EMISSION MEASUREMENT

7.1.1 MEASUREMENT METHOD

The power of any emission outside of the authorized operating frequency ranges must be lower
thanthe transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7:

The power of any emission outside of the authorized operating frequency ranges must be lower
thanthe transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10th harmonic.

7.1.2 TEST SETUP

- — Power Divider
System Simulator - O

EUT

Ll

Spectitum Analyzen

7.1.3 TEST PROCEDURES
1.The testing FCC KDB 971168 D01 v03r01 Section 6.0 and ANSI C63.26 2015 Section 5.7.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.

The path loss was compensated to the results for each measurement

4. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the

record of maximum spurious emission.

5. The RF fundamental frequency should be excluded against the limit line in the operatingfrquency
band.

6.The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB) = [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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7.1.4 TEST RESULTS

Report No.: AIT22071302wW4
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8. RADIATED SPURIOUS EMISSION

8.1 DESCRIPTION OF RADIATED SPURIOUS EMISSION

8.1.1 MEASUREMENT METHOD

The radiated spurious emission was measured by substitution method according to ANSI C63.26
2015. The power of any emission outside of the authorized operating frequency ranges

must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7The power of any emission outside of the authorized operating frequency ranges must
attenuatedbelow the transmitter power (P) by a factor of at least 55 + 10 log (P) dB. The spectrum is
scanned from 30 MHz up to a frequency including its 10th harmonic.

8.1.2 TEST SETUP

The procedure of radiated spurious emissions is as follows:
a) Pre-calibration With pre-calibration method, the Radiated Spurious Emissions(RSE) is calculated

as, RSE=Rx ( dBuV ) +CL ( dB ) +SA ( dB ) +Gain ( dBi ) -107 ( dBuV to dBm ) The SAis calibrated

using following setup.

b) EUT was placed on 1.5 m non-conductive stand at a 3 m test distance from the receive antenna.
A receiving antenna was placed on the antenna mast 3 m from the test item for emission
measurements. The height of receiving antenna is 0.8m. The test setup refers to figure below.
Detected emissions were maximized at each frequency by rotating the test item and adjusting the
receiving antenna polarization. The radiated emission measurements of all non-harmonic and
harmonics of the transmit frequency through the 10th harmonic measured with peak detector and
1MHz bandwidth.

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies It was decided that measurements at these three carrier frequencies would be sufficient
to demonstrate compliance with emissions limits because it was seen that all the significant spurs
occur well outside the band and no radiation was seen from a carrier in one block of any band into
any of the other blocks.

The substitution method is used. Substitution values at each frequency are measured before and
saved to the test software. A "reference path loss" is established and the ARpl is the attenuation of
“reference path loss”, and including the gain of receive antenna, the gain of the preamplifier, the
cable loss and the air loss. The measurement results are obtained as described below:
Power=PMea+ARpl

For radiated test from 30MHz to 1GHz

Ant. feed RX Antenna
point

j——— m —

Metal Full Soldered Ground Plane

==
B

: Spectrum Analyzer / Receiver
System Simulator P vz .
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For radiated test from above 1GHz

Ant. feed R Antenna

.|+

Metal Full Soldered Ground Plane

=

- Spectrum Analyzer | Receiver
Syatem Simulator P bz -

8.1.3 TEST PROCEDURES

1. The testing FCC KDB 971168 D01 Section 7 and ANSI C63.26 2015 Section 5.5.

2. The EUT was placed on a rotatable wooden table with 1.5 meter above ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antennatower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5.The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations

6.Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7.A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8.Tune the output power of signal generator to the same emission level with EUT maximumspurious
emission.

9.Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

= P(W)- [43 + 10log(P)] (dB)

=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm
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8.1.4 TEST RESULTS

Note: (1) Spurious emissions which are attenuated by more than 20dB below the permissible value for
frequeny below 1000MHz.
(2) Above 3.5GHz amplitude of spurious emissions which are attenuated by more than 20dB
below the permissible value

(3)Test is divided into three directions, X/Y/Z. X pattern for the worst.

GSM 850: (30-9000)MHz
The Worst Test Results Channel 128/824.2 MHz
S PMea Limit Margin
Frequency(MHz) 8;;:;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1648.15 -41.34 9.40 4.75 | -36.69 -13.00 -23.69 H
2472.45 -40.49 10.60 8.39 | -38.28 -13.00 -25.28 H
3296.77 -31.76 12.00 11.79 | -31.55 -13.00 -18.55 H
1648.11 -43.33 9.40 4.75 | -38.68 -13.00 -25.68 V
2472.42 -44.08 10.60 8.39 | -41.87 -13.00 -28.87 V
3296.90 -43.87 12.00 11.79 | -43.66 -13.00 -30.66 V
The Worst Test Results Channel 190/836.6 MHz
S PMea Limit Margin
Frequency(MHZz) 8&;}1\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1673.18 -40.38 9.50 4.76 | -35.64 -13.00 -22.64 H
2509.86 -39.71 10.70 8.40 | -37.41 -13.00 -24.41 H
3345.98 -31.62 12.20 11.80 | -31.22 -13.00 -18.22 H
1672.83 -43.33 9.40 4.75 | -38.68 -13.00 -25.68 V
2509.65 -45.20 10.60 8.39 | -42.99 -13.00 -29.99 V
3346.44 -43.74 12.20 11.82 | -43.36 -13.00 -30.36 V
The Worst Test Results Channel 251/848.8 MHz
S PMea Limit Margin
Frequency(MHZz) (C(;jllg_re:]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1697.18 -41.39 9.60 4.77 | -36.56 -13.00 -23.56 H
2546.40 -39.48 10.80 8.50 | -37.18 -13.00 -24.18 H
3394.90 -32.06 12.50 11.90 | -31.46 -13.00 -18.46 H
1697.60 -43.77 9.60 4.77 | -38.94 -13.00 -25.94 V
2546.29 -44.33 10.80 8.50 | -42.03 -13.00 -29.03 Vv
3395.13 -43.92 12.50 11.90 | -43.32 -13.00 -30.32 V

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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GPRS 850: (30-9000)MHz
The Worst Test Results Channel 128/824.2 MHz
S PMea Limit Margin
Frequency(MHZz) 8;;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1648.03 -40.14 9.40 4.75 | -35.49 -13.00 -22.49 H
2472.28 -40.11 10.60 8.39 | -37.90 -13.00 -24.90 H
3296.51 -32.05 12.00 11.79 | -31.84 -13.00 -18.84 H
1648.05 -43.38 9.40 4.75 | -38.73 -13.00 -25.73 V
2472.52 -45.29 10.60 8.39 | -43.08 -13.00 -30.08 V
3296.77 -42.74 12.00 11.79 | -42.53 -13.00 -29.53 V
The Worst Test Results Channel 190/836.6 MHz
S PMea Limit Margin
Frequency(MHZz) 8&;}1\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1672.99 -41.17 9.50 4.76 | -36.43 -13.00 -23.43 H
2509.76 -39.32 10.70 8.40 | -37.02 -13.00 -24.02 H
3346.27 -31.24 12.20 11.80 | -30.84 -13.00 -17.84 H
1672.97 -44.12 9.40 4.75 | -39.47 -13.00 -26.47 V
2509.68 -44.95 10.60 8.39 | -42.74 -13.00 -29.74 V
3346.18 -43.60 12.20 11.82 | -43.22 -13.00 -30.22 V
The Worst Test Results Channel 251/848.8 MHz
S PMea Limit Margin
Frequency(MHZz) (C(;jllg_re:]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1697.59 -40.42 9.60 4.77 | -35.59 -13.00 -22.59 H
2546.18 -39.84 10.80 8.50 | -37.54 -13.00 -24.54 H
3394.97 -31.25 12.50 11.90 | -30.65 -13.00 -17.65 H
1697.34 -43.46 9.60 4.77 | -38.63 -13.00 -25.63 V
2546.45 -45.40 10.80 8.50 | -43.10 -13.00 -30.10 V
3395.19 -42.83 12.50 11.90 | -42.23 -13.00 -29.23 Vv

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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EGPRS 850: (30-9000)MHz
The Worst Test Results Channel 128/824.2 MHz
S G.Lev . PMea Limit Margin .
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1648.48 -40.23 9.40 4.75 | -35.58 -13.00 -22.58 H
2472.33 -39.59 10.60 8.39 | -37.38 -13.00 -24.38 H
3296.46 -31.63 12.00 11.79 | -31.42 -13.00 -18.42 H
1648.10 -44.24 9.40 4.75 | -39.59 -13.00 -26.59 \Y
2472.68 -44.49 10.60 8.39 | -42.28 -13.00 -29.28 \Y
3296.70 -43.74 12.00 11.79 | -43.53 -13.00 -30.53 \Y
The Worst Test Results Channel 190/836.6 MHz
S G.Lev . PMea Limit Margin .
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1672.92 -40.51 9.50 4.76 -35.77 -13.00 -22.77 H
2509.74 -39.50 10.70 8.40 | -37.20 -13.00 -24.20 H
3346.09 -31.19 12.20 11.80 | -30.79 -13.00 -17.79 H
1673.04 -43.81 9.40 4.75 | -39.16 -13.00 -26.16 \Y
2509.43 -44.74 10.60 8.39 | -42.53 -13.00 -29.53 \Y
3346.28 -43.64 12.20 11.82 | -43.26 -13.00 -30.26 \Y
The Worst Test Results Channel 251/848.8 MHz
S G.Lev . PMea Limit Margin .
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1697.58 -41.11 9.60 4.77 | -36.28 -13.00 -23.28 H
2546.28 -40.31 10.80 8.50 | -38.01 -13.00 -25.01 H
3395.06 -31.99 12.50 11.90 | -31.39 -13.00 -18.39 H
1697.49 -43.62 9.60 4.77 | -38.79 -13.00 -25.79 \Y
2546.55 -44.63 10.80 8.50 | -42.33 -13.00 -29.33 V
3394.86 -43.47 12.50 11.90 | -42.87 -13.00 -29.87 \Y

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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PCS 1900: (30-20000)MHz
The Worst Test Results for Channel 512/1850.2MHz
S G.Lev . PMea Limit Margin .
Frequency(MHZz) (dBm) Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3700.44 -34.15 12.60 12.93 | -34.48 -13.00 -21.48 H
5550.25 -34.17 13.10 17.11 | -38.18 -13.00 -25.18 H
7400.67 -32.26 11.50 22.20 | -42.96 -13.00 -29.96 H
3700.35 -35.10 12.60 12.93 | -35.43 -13.00 -22.43 Vv
5550.67 -33.79 13.10 17.11 | -37.80 -13.00 -24.80 V
7400.60 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 Vv
The Worst Test Results for Channel 661/1880.0MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3760.22 -34.78 12.60 12.93 | -35.11 -13.00 -22.11 H
5639.99 -34.56 13.10 17.11 | -38.57 -13.00 -25.57 H
7519.88 -33.64 11.50 22.20 | -44.34 -13.00 -31.34 H
3760.02 -35.23 12.60 12.93 | -35.56 -13.00 -22.56 V
5639.93 -34.17 13.10 17.11 | -38.18 -13.00 -25.18 V
7520.17 -33.18 11.50 22.20 | -43.88 -13.00 -30.88 V
The Worst Test Results for Channel 810/1909.8MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3819.57 -33.52 12.60 12.93 | -33.85 -13.00 -20.85 H
5729.48 -35.30 13.10 17.11 | -39.31 -13.00 -26.31 H
7638.83 -32.97 11.50 22.20 | -43.67 -13.00 -30.67 H
3819.35 -35.56 12.60 12.93 | -35.89 -13.00 -22.89 Vv
5729.52 -35.09 13.10 17.11 | -39.10 -13.00 -26.10 V
7639.13 -32.25 11.50 22.20 | -42.95 -13.00 -29.95 V

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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GPRS1900: (30-20000)MHz
The Worst Test Results for Channel 512/1850.2MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3700.40 -33.67 12.60 12.93 | -34.00 -13.00 -21.00 H
5550.23 -35.34 13.10 17.11 | -39.35 -13.00 -26.35 H
7400.77 -32.48 11.50 22.20 | -43.18 -13.00 -30.18 H
3700.36 -35.29 12.60 12.93 | -35.62 -13.00 -22.62 Vv
5550.44 -35.17 13.10 17.11 | -39.18 -13.00 -26.18 Vv
7400.68 -31.82 11.50 22.20 | -42.52 -13.00 -29.52 V
The Worst Test Results for Channel 661/1880.0MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3759.79 -33.76 12.60 12.93 | -34.09 -13.00 -21.09 H
5640.22 -35.39 13.10 17.11 | -39.40 -13.00 -26.40 H
7519.89 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3760.08 -35.45 12.60 12.93 | -35.78 -13.00 -22.78 Vv
5640.22 -34.72 13.10 17.11 | -38.73 -13.00 -25.73 V
7519.88 -32.30 11.50 22.20 | -43.00 -13.00 -30.00 V
The Worst Test Results for Channel 810/1909.8MHz
S G.Lev . PMea Limit Margin .
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3819.30 -34.16 12.60 12.93 | -34.49 -13.00 -21.49 H
5729.48 -34.27 13.10 17.11 | -38.28 -13.00 -25.28 H
7639.32 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3819.61 -35.08 12.60 12.93 | -35.41 -13.00 -22.41 V
5729.35 -34.28 13.10 17.11 | -38.29 -13.00 -25.29 V
7639.22 -32.98 11.50 22.20 | -43.68 -13.00 -30.68 Vv

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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EGPRS 1900: (30-20000)MHz
The Worst Test Results for Channel 512/1850.2MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3700.25 -33.83 12.60 12.93 | -34.16 -13.00 -21.16 H
5550.51 -34.16 13.10 17.11 | -38.17 -13.00 -25.17 H
7400.87 -32.39 11.50 22.20 | -43.09 -13.00 -30.09 H
3700.51 -34.95 12.60 12.93 | -35.28 -13.00 -22.28 Vv
5550.57 -34.60 13.10 17.11 | -38.61 -13.00 -25.61 Vv
7400.71 -32.22 11.50 22.20 | -42.92 -13.00 -29.92 Vv
The Worst Test Results for Channel 661/1880.0MHz
S G.Lev . PMea Limit Margin :
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3760.05 -34.88 12.60 12.93 | -35.21 -13.00 -22.21 H
5640.28 -34.73 13.10 17.11 | -38.74 -13.00 -25.74 H
7520.09 -33.09 11.50 22.20 | -43.79 -13.00 -30.79 H
3759.90 -36.02 12.60 12.93 | -36.35 -13.00 -23.35 Vv
5640.00 -34.50 13.10 17.11 | -38.51 -13.00 -25.51 Vv
7520.14 -32.40 11.50 22.20 | -43.10 -13.00 -30.10 V
The Worst Test Results for Channel 810/1909.8MHz
S G.Lev . PMea Limit Margin .
Frequency(MHz) (dBm) Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3819.53 -34.57 12.60 12.93 | -34.90 -13.00 -21.90 H
5729.20 -34.62 13.10 17.11 | -38.63 -13.00 -25.63 H
7638.89 -32.32 11.50 22.20 | -43.02 -13.00 -30.02 H
3819.33 -35.55 12.60 12.93 | -35.88 -13.00 -22.88 Vv
5729.05 -34.46 13.10 17.11 | -38.47 -13.00 -25.47 \%
7639.38 -31.96 11.50 22.20 | -42.66 -13.00 -29.66 V

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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WCDMA Band 5: (30-9000)MHz
The wosttestresults channel 4132/826.4MHz
S PMea Limit Margin
Frequency(MHZz) (C(;jllg_re:]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1652.11 -41.4 9.40 4.75 -36.75 -13.00 -23.75 H
2479.61 -39.33 10.60 8.39 -37.12 -13.00 -24.12 H
3305.44 -31.5 12.00 11.79 | -31.29 -13.00 -18.29 H
1652.3 -43.63 9.40 4.75 -38.98 -13.00 -25.98 \%
2479.56 -44.44 10.60 8.39 -42.23 -13.00 -29.23 \%
3305.63 -43.28 12.00 11.79 | -43.07 -13.00 -30.07 V
The Worst Test Results Channel 4183/836.6MHz
S PMea Limit Margin
Frequency(MHZz) 8;;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1672.93 -40.91 9.40 4.75 -36.26 -13.00 -23.26 H
2509.5 -39.31 10.60 8.39 -37.10 -13.00 -24.10 H
3346.13 -32.25 12.00 11.79 | -32.04 -13.00 -19.04 H
1673.03 -44.5 9.40 4.75 -39.85 -13.00 -26.85 \%
2509.88 -44.41 10.60 8.39 -42.20 -13.00 -29.20 V
3346.24 -43.74 12.00 11.79 | -43.53 -13.00 -30.53 V
The Worst Test Results Channel 4233/846.6MHz
S PMea Limit Margin
Frequency(MHZz) 8&;}1\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1693.60 -40.83 9.40 4.75 -36.18 -13.00 -23.18 H
2539.10 -39.67 10.60 8.39 -37.46 -13.00 -24.46 H
3385.91 -31.33 12.00 11.79 | -31.12 -13.00 -18.12 H
1693.32 -43.88 9.40 4.75 -39.23 -13.00 -26.23 V
2539.14 -44.83 10.60 8.39 -42.62 -13.00 -29.62 V
3386.26 -42.93 12.00 11.79 | -42.72 -13.00 -29.72 \%

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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HSUPA Band 5: (30-9000)MHz
The wosttestresults channel 4132/826.4MHz
S PMea Limit Margin
Frequency(MHZz) 8;;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1652.40 -40.25 9.40 4.75 -35.60 -13.00 -22.60 H
2479.46 -39.64 10.60 8.39 -37.43 -13.00 -24.43 H
3305.91 -31.60 12.00 11.79 | -31.39 -13.00 -18.39 H
1652.36 -43.45 9.40 4.75 -38.80 -13.00 -25.80 \%
2479.63 -44.87 10.60 8.39 -42.66 -13.00 -29.66 \%
3305.91 -42.77 12.00 11.79 | -42.56 -13.00 -29.56 V
The Worst Test Results Channel 4183/836.6MHz
S PMea Limit Margin
Frequency(MHZz) E(lela_rer:]\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1673.17 -41.19 9.40 4.75 -36.54 -13.00 -23.54 H
2509.85 -39.71 10.60 8.39 -37.50 -13.00 -24.50 H
3345.99 -31.68 12.00 11.79 | -31.47 -13.00 -18.47 H
1672.97 -43.95 9.40 4.75 -39.30 -13.00 -26.30 \%
2509.70 -45.07 10.60 8.39 -42.86 -13.00 -29.86 V
3346.04 -43.71 12.00 11.79 | -43.50 -13.00 -30.50 \%
The Worst Test Results Channel 4233/846.6MHz
S PMea Limit Margin
Frequency(MHZz) (C(;jllg_re:]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1693.56 -40.82 9.40 4.75 -36.17 -13.00 -23.17 H
2539.24 -39.98 10.60 8.39 -37.77 -13.00 -24.77 H
3386.24 -32.19 12.00 11.79 | -31.98 -13.00 -18.98 H
1693.46 -44.28 9.40 4.75 -39.63 -13.00 -26.63 V
2539.51 -44.89 10.60 8.39 -42.68 -13.00 -29.68 \%
3386.13 -42.53 12.00 11.79 | -42.32 -13.00 -29.32 \%

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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HSDPA Band 5: (30-9000)MHz
The wosttestresults channel 4132/826.4MHz
S PMea Limit Margin
Frequency(MHZz) (C(;jllg_re:]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1652.48 -41.22 9.40 4.75 -36.57 -13.00 -23.57 H
2479.35 -39.80 10.60 8.39 -37.59 -13.00 -24.59 H
3305.63 -30.97 12.00 11.79 | -30.76 -13.00 -17.76 H
1652.17 -44.23 9.40 4.75 -39.58 -13.00 -26.58 \%
2479.29 -44.26 10.60 8.39 -42.05 -13.00 -29.05 \%
3305.83 -42.61 12.00 11.79 | -42.40 -13.00 -29.40 V
The Worst Test Results Channel 4183/836.6MHz
S PMea Limit Margin
Frequency(MHZz) 8;;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
1673.12 -41.46 9.40 4.75 | -36.81 -13.00 -23.81 H
2509.52 -39.31 10.60 8.39 | -37.10 -13.00 -24.10 H
3346.05 -32.23 12.00 11.79 | -32.02 -13.00 -19.02 H
1673.22 -44.62 9.40 4.75 | -39.97 -13.00 -26.97 V
2509.75 -44.27 10.60 8.39 | -42.06 -13.00 -29.06 V
3345.99 -42.5 12.00 11.79 | -42.29 -13.00 -29.29 V
The Worst Test Results Channel 4233/846.6MHz
S PMea Limit Margin
Frequency(MHZz) 8&;}1\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
1693.52 -41.44 9.40 4.75 | -36.79 -13.00 -23.79 H
2539.15 -40.18 10.60 8.39 | -37.97 -13.00 -24.97 H
3386.23 -32.30 12.00 11.79 | -32.09 -13.00 -19.09 H
1693.64 -43.38 9.40 4.75 | -38.73 -13.00 -25.73 V
2539.33 -44.40 10.60 8.39 | -42.19 -13.00 -29.19 V
3386.18 -42.75 12.00 11.79 | -42.54 -13.00 -29.54 V

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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WCDMA Band 2: (30-20000)MHz
The Worst Test Results for Channel 9262/1852.4MHz
S PMea Limit Margin
Frequency(MHz) (C(;jBLr% Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.44 -33.55 12.60 12.93 | -33.88 -13.00 -20.88 H
5557.38 -34.67 13.10 17.11 | -38.68 -13.00 -25.68 H
7409.79 -33.00 11.50 22.20 | -43.70 -13.00 -30.70 H
3704.29 -35.69 12.60 12.93 | -36.02 -13.00 -23.02 V
5557.40 -35.09 13.10 17.11 | -39.10 -13.00 -26.10 V
7409.67 -32.67 11.50 22.20 | -43.37 -13.00 -30.37 \Y
The Worst Test Results for Channel 9400/1880MHz
S PMea Limit Margin
Frequency(MHz) 8é_ren\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3704.44 -33.55 12.60 12.93 | -34.61 -13.00 -21.61 H
5557.38 -34.67 13.10 17.11 | -39.25 -13.00 -26.25 H
7409.79 -33.00 11.50 22.20 | -43.68 -13.00 -30.68 H
3704.29 -35.69 12.60 12.93 | -35.75 -13.00 -22.75 Vv
5557.40 -35.09 13.10 17.11 | -38.00 -13.00 -25.00 V
7409.67 -32.67 11.50 22.20 | -43.82 -13.00 -30.82 V
The Worst Test Results for Channel 9538/1907.6MHz
S PMea Limit Margin
Frequency(MHZz) ((gé_r(;\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3815.71 -34.55 12.60 12.93 | -34.88 -13.00 -21.88 H
5722.21 -34.48 13.10 17.11 | -38.49 -13.00 -25.49 H
7630.00 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3815.72 -35.84 12.60 12.93 | -36.17 -13.00 -23.17 V
5722.22 -34.47 13.10 17.11 | -38.48 -13.00 -25.48 V
7630.21 -32.28 11.50 22.20 | -42.98 -13.00 -29.98 V

Dongguan Yaxu (AiT) Technology Limited
No.22, Jingianling Third Street, Jitigang,
Huangjiang, Dongguan, Guangdong, China.
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HSUPA Band 2: (30-20000)MHz
The Worst Test Results for Channel 9262/1852.4MHz
S PMea Limit Margin
Frequency(MHZz) gllg_re;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.32 -34.57 12.60 12.93 | -34.90 -13.00 -21.90 H
5557.33 -35.41 13.10 17.11 | -39.42 -13.00 -26.42 H
7409.52 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3704.16 -35.96 12.60 12.93 | -36.29 -13.00 -23.29 V
5557.23 -34.18 13.10 17.11 | -38.19 -13.00 -25.19 V
7409.92 -33.02 11.50 22.20 | -43.72 -13.00 -30.72 V
The Worst Test Results for Channel 9400/1880MHz
S PMea Limit Margin
Frequency(MHz) gé_&\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3760.09 -34.22 12.60 12.93 | -34.55 -13.00 -21.55 H
5640.14 -34.73 13.10 17.11 | -38.74 -13.00 -25.74 H
7519.91 -32.79 11.50 22.20 | -43.49 -13.00 -30.49 H
3759.94 -34.79 12.60 12.93 | -35.12 -13.00 -22.12 Vv
5640.27 -33.91 13.10 17.11 | -37.92 -13.00 -24.92 V
7520.11 -32.61 11.50 22.20 | -43.31 -13.00 -30.31 V
The Worst Test Results for Channel 9538/1907.6MHz
S PMea Limit Margin
Frequency(MHZz) (Gdé_ren\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3815.54 -34.42 12.60 12.93 | -34.75 -13.00 -21.75 H
5722.38 -34.08 13.10 17.11 | -38.09 -13.00 -25.09 H
7629.96 -33.50 11.50 22.20 | -44.20 -13.00 -31.20 H
3815.38 -35.27 12.60 12.93 | -35.60 -13.00 -22.60 V
5722.14 -35.08 13.10 17.11 | -39.09 -13.00 -26.09 V
7630.02 -32.03 11.50 22.20 | -42.73 -13.00 -29.73 Vv
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HSDPA Band 2: (30-20000)MHz
The Worst Test Results for Channel 9262/1852.4MHz
S PMea Limit Margin
Frequency(MHZz) gllg_re;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.35 -33.45 12.60 12.93 | -33.78 -13.00 -20.78 H
5557.29 -34.36 13.10 17.11 | -38.37 -13.00 -25.37 H
7409.48 -32.60 11.50 22.20 | -43.30 -13.00 -30.30 H
3704.49 -35.72 12.60 12.93 | -36.05 -13.00 -23.05 V
5557.42 -34.02 13.10 17.11 | -38.03 -13.00 -25.03 V
7409.90 -32.92 11.50 22.20 | -43.62 -13.00 -30.62 V
The Worst Test Results for Channel 9400/1880MHz
S PMea Limit Margin
Frequency(MHz) gé_&\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3760.21 -34.49 12.60 12.93 | -34.82 -13.00 -21.82 H
5639.87 -34.21 13.10 17.11 | -38.22 -13.00 -25.22 H
7520.15 -32.33 11.50 22.20 | -43.03 -13.00 -30.03 H
3759.99 -35.49 12.60 12.93 | -35.82 -13.00 -22.82 Vv
5639.93 -34.28 13.10 17.11 | -38.29 -13.00 -25.29 V
7519.91 -32.84 11.50 22.20 | -43.54 -13.00 -30.54 V
The Worst Test Results for Channel 9538/1907.6MHz
S PMea Limit Margin
Frequency(MHZz) (Gdé_ren\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3815.26 -34.64 12.60 12.93 | -34.97 -13.00 -21.97 H
5722.47 -34.17 13.10 17.11 | -38.18 -13.00 -25.18 H
7630.01 -33.53 11.50 22.20 | -44.23 -13.00 -31.23 H
3815.24 -34.63 12.60 12.93 | -34.96 -13.00 -21.96 V
5722.24 -34.04 13.10 17.11 | -38.05 -13.00 -25.05 V
7629.85 -32.46 11.50 22.20 | -43.16 -13.00 -30.16 Vv
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WCDMA Band 4: (30-20000)MHz
The Worst Test Results for Channel 1312/1712.4MHz
S PMea Limit Margin
Frequency(MHZz) gllg_re;\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.36 -34.13 12.60 12.93 | -34.46 -13.00 -21.46 H
5557.29 -34.85 13.10 17.11 | -38.86 -13.00 -25.86 H
7409.83 -33.40 11.50 22.20 | -44.10 -13.00 -31.10 H
3704.07 -35.40 12.60 12.93 | -35.73 -13.00 -22.73 V
5557.18 -35.11 13.10 17.11 | -39.12 -13.00 -26.12 V
7409.68 -32.99 11.50 22.20 | -43.69 -13.00 -30.69 V
The Worst Test Results for Channel 1450/1740MHz
S PMea Limit Margin
Frequency(MHz) gé_&\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3759.98 -34.28 12.60 12.93 | -34.61 -13.00 -21.61 H
5639.90 -35.24 13.10 17.11 | -39.25 -13.00 -26.25 H
7519.98 -32.98 11.50 22.20 | -43.68 -13.00 -30.68 H
3760.23 -35.42 12.60 12.93 | -35.75 -13.00 -22.75 Vv
5639.97 -33.99 13.10 17.11 | -38.00 -13.00 -25.00 V
7519.87 -33.12 11.50 22.20 | -43.82 -13.00 -30.82 V
The Worst Test Results for Channel 1513/1752.6MHz
S PMea Limit Margin
Frequency(MHZz) (Gdé_ren\; Ant(dBi) | Loss (dBm) (dBm) (dBm) Polarity
3815.71 -34.55 12.60 12.93 | -34.88 -13.00 -21.88 H
5722.21 -34.48 13.10 17.11 | -38.49 -13.00 -25.49 H
7630.00 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3815.72 -35.84 12.60 12.93 | -36.17 -13.00 -23.17 V
5722.22 -34.47 13.10 17.11 | -38.48 -13.00 -25.48 V
7630.21 -32.28 11.50 22.20 | -42.98 -13.00 -29.98 Vv
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HSUPA BAND 4: (30-20000)MHZ
THE WORST TEST RESULTS FOR CHANNEL 1312/1712.4MHZ
S PMea Limit Margin
Frequency(MHz) (c(;jé_fn\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.32 -34.57 12.60 12.93 | -34.90 -13.00 -21.90 H
5557.33 -35.41 13.10 17.11 | -39.42 -13.00 -26.42 H
7409.52 -32.29 11.50 22.20 | -42.99 -13.00 -29.99 H
3704.16 -35.96 12.60 12.93 | -36.29 -13.00 -23.29 V
5557.23 -34.18 13.10 17.11 | -38.19 -13.00 -25.19 V
7409.92 -33.02 11.50 22.20 | -43.72 -13.00 -30.72 V
The Worst Test Results for Channel 1450/1740MHz
S PMea Limit Margin
Frequency(MHZz) ((iuls_ren\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3760.09 -34.22 12.60 12.93 | -34.55 -13.00 -21.55 H
5640.14 -34.73 13.10 17.11 | -38.74 -13.00 -25.74 H
7519.91 -32.79 11.50 22.20 | -43.49 -13.00 -30.49 H
3759.94 -34.79 12.60 12.93 | -35.12 -13.00 -22.12 V
5640.27 -33.91 13.10 17.11 | -37.92 -13.00 -24.92 V
7520.11 -32.61 11.50 22.20 | -43.31 -13.00 -30.31 V
The Worst Test Results for Channel 1513/1752.6MHz
S PMea Limit Margin
Frequency(MHZz) gjllg_r?]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3815.54 -34.42 12.60 12.93 | -34.75 -13.00 -21.75 H
5722.38 -34.08 13.10 17.11 | -38.09 -13.00 -25.09 H
7629.96 -33.50 11.50 22.20 | -44.20 -13.00 -31.20 H
3815.38 -35.27 12.60 12.93 | -35.60 -13.00 -22.60 V
5722.14 -35.08 13.10 17.11 | -39.09 -13.00 -26.09 Vv
7630.02 -32.03 11.50 22.20 | -42.73 -13.00 -29.73 V
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HSDPA BAND 4: (30-20000)MHZ
THE WORST TEST RESULTS FOR CHANNEL 1312/1712.4MHZ
S PMea Limit Margin
Frequency(MHz) (c(;jé_fn\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3704.35 -33.45 12.60 12.93 | -33.78 -13.00 -20.78 H
5557.29 -34.36 13.10 17.11 | -38.37 -13.00 -25.37 H
7409.48 -32.60 11.50 22.20 | -43.30 -13.00 -30.30 H
3704.49 -35.72 12.60 12.93 | -36.05 -13.00 -23.05 V
5557.42 -34.02 13.10 17.11 | -38.03 -13.00 -25.03 V
7409.90 -32.92 11.50 22.20 | -43.62 -13.00 -30.62 V
The Worst Test Results for Channel 1450/1740MHz
S PMea Limit Margin
Frequency(MHZz) ((iuls_ren\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3760.21 -34.49 12.60 12.93 | -34.82 -13.00 -21.82 H
5639.87 -34.21 13.10 17.11 | -38.22 -13.00 -25.22 H
7520.15 -32.33 11.50 22.20 | -43.03 -13.00 -30.03 H
3759.99 -35.49 12.60 12.93 | -35.82 -13.00 -22.82 V
5639.93 -34.28 13.10 17.11 | -38.29 -13.00 -25.29 V
7519.91 -32.84 11.50 22.20 | -43.54 -13.00 -30.54 Vv
The Worst Test Results for Channel 1513/1752.6MHz
S PMea Limit Margin
Frequency(MHZz) gjllg_r?]\; Ant(dBi) Loss (dBm) (dBm) (dBm) Polarity
3815.26 -34.64 12.60 12.93 | -34.97 -13.00 -21.97 H
5722.47 -34.17 13.10 17.11 | -38.18 -13.00 -25.18 H
7630.01 -33.53 11.50 22.20 | -44.23 -13.00 -31.23 H
3815.24 -34.63 12.60 12.93 | -34.96 -13.00 -21.96 V
5722.24 -34.04 13.10 17.11 | -38.05 -13.00 -25.05 Vv
7629.85 -32.46 11.50 22.20 | -43.16 -13.00 -30.16 V
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9. FREQUENCY STABILITY

9.1 DESCRIPTION OF FREQUENCYSTABILITY MEASUREMENT

9.1.1 MEASUREMENT METHOD

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequencyblock. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) ofthe center frequency.

9.1.2 TEST SETUP

=

System Simulator

Thermal Chamber

9.1.3 TEST PROCEDURES FOR TEMPERATURE VARIATION

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2.With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within oneminute.
3.With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized

at each step for at least half an hour. Power was applied and the maximum frequency change

was recorded within one minute.

9.1.4 TEST PROCEDURES FOR VOLTAGE VARIATION
1.The testing follows FCC KDB 971168 D01v01r03 Section 9.

2. The EUT was placed in a temperature chamber at 25+5° C and connected with the systemsimlator.

3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal valuemeasured
at the input to the EUT.

4. The variation in frequency was measured for the worst case.
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9.1.5 TEST RESULTS

Normal Voltage = 3.7V; Battery End Point (BEP) = 3.4V;Maximum Voltage =4.2V

GSM 850 /836.6MHz
o Voltage Freq. Dev. Freqg. Dev. o
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 33.79 0.040
40 15.41 0.018
30 28.84 0.034
20 14.48 0.017
10 Normal Voltage 26.57 0.032
0 16.23 0.019 2.5ppm | PASS
-10 13.67 0.016
-20 18.80 0.022
-30 18.28 0.022
20 Maximum Voltage 30.57 0.037
20 BEP 33.48 0.040
GPRS 850 /836.6MHz
o Voltage Freg. Dev. Freq. Dev. o
Temperature (°C) (ol (H2) (ppm) Limit Result
50 15.20 0.018
40 21.54 0.026
30 34.31 0.041
20 31.37 0.037
10 Normal Voltage 29.17 0.035
0 32.36 0.039 2.5ppm | PASS
-10 31.69 0.038
-20 19.16 0.023
-30 29.47 0.035
20 Maximum Voltage 31.86 0.038
20 BEP 29.56 0.035
EGPRS 850 /836.6MHz
o Voltage Freq. Dev. Freq. Dev. .
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 24.52 0.029
40 30.41 0.036
30 27.81 0.033
20 34.19 0.041
10 Normal Voltage 29.12 0.035
0 27.75 0.033 2.5ppm | PASS
-10 23.52 0.028
-20 24.00 0.029
-30 33.56 0.040
20 Maximum Voltage 16.83 0.020
20 BEP 20.84 0.025
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GSM 1900/ 1880MHz
Freq. Freq.
Tem?oeésature Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 25.33 0.013
40 23.57 0.013
30 16.35 0.009
20 28.53 0.015
10 Normal Voltage 33.22 0.018
0 12.28 0.007 Within Authorized PASS
-10 35.37 0.019 Band
-20 32.08 0.017
-30 14.30 0.008
Maximum
20 Voltage 24.51 0.013
20 BEP 26.48 0.014
GPRS 1900 / 1880MHz
Freq. Freq.
Tem|(ooeé;;1ture Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 22.26 0.012
40 25.03 0.013
30 28.84 0.015
20 33.13 0.018
10 Normal Voltage 14.15 0.008
0 15.68 0.008 Within Authorized PASS
-10 19.53 0.010 Band
-20 33.09 0.018
-30 20.29 0.011
Maximum
20 Voltage 29.91 0.016
20 BEP 23.89 0.013
EGPRS 1900/ 1880MHz
Freq. Freq.
Tem?oecr;iture Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 26.27 0.014
40 33.57 0.018
30 29.83 0.016
20 17.87 0.010
10 Normal Voltage 22.98 0.012
0 23.38 0.012 Within Authorized PASS
-10 14 0.007 Band
-20 14.06 0.007
-30 16 0.009
Maximum
20 Voltage 24.99 0.013
20 BEP 17.72 0.009
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UMTS Band 2 /1880MHz
Freq. Freq.
Tem?%?ture Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 25.33 0.013
40 27.69 0.015
30 21.50 0.011
20 32.99 0.018
10 Normal Voltage 22.81 0.012
0 28.84 0.015 Within Authorized PASS
-10 31.95 0.017 Band
-20 33.52 0.018
-30 25.86 0.014
Maximum
20 Voltage 22.17 0.012
20 BEP 11.62 0.006
HSDPA Band 2 /1880MHz
Freq. Freq.
Tem?oecr;iture Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 21.41 0.011
40 35.09 0.019
30 17.15 0.009
20 35.16 0.019
10 Normal Voltage 33 0.018
0 12.89 0.007 Within Authorized PASS
-10 30.2 0.016 Band
-20 22.3 0.012
-30 29.89 0.016
Maximum
20 Voltage 20.37 0.011
20 BEP 27.07 0.014
HSUPA Band 2 /1880MHz
Freq. Freq.
Tem?:'—é:r?ture Voltage Dev. Dev. Limit Result
(Volt) (Hz) (ppm)
50 21.21 0.011
40 12.45 0.007
30 32.94 0.018
20 31.57 0.017
10 Normal Voltage 19.84 0.011
0 11.77 0.006 Within Authorized PASS
-10 19.23 0.010 Band
-20 25.34 0.013
-30 25.25 0.013
Maximum
20 Voltage 27.62 0.015
20 BEP 22.05 0.012
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UMTS Band 5/ 836.6MHz
o Voltage Freq. Dev. Freqg. Dev. o
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 16.04 0.019
40 25.15 0.030
30 27.63 0.033
20 12.16 0.015
10 Normal Voltage 36.18 0.043
0 17.22 0.021 2.5ppm | PASS
-10 32.47 0.039
-20 27.49 0.033
-30 13.42 0.016
20 Maximum Voltage 32.02 0.038
20 BEP 20.79 0.025
HSDPA Band 5 / 836.6MHz
o Voltage Freg. Dev. Freq. Dev. o
Temperature (°C) (ol (ppm) Limit Result
50 30.5 0.036
40 31.1 0.037
30 26.86 0.032
20 29.32 0.035
10 Normal Voltage 31.2 0.037
0 13 0.016 2.5ppm | PASS
-10 11.53 0.014
-20 19.57 0.023
-30 19.99 0.024
20 Maximum Voltage 35.98 0.043
20 BEP 18.27 0.022
HSUPA Band 5/ 836.6MHz
o Voltage Freq. Dev. Freq. Dev. o
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 30.57 0.037
40 26.56 0.032
30 20.17 0.024
20 35.29 0.042
10 Normal Voltage 18.07 0.022
0 17.8 0.021 2.5ppm | PASS
-10 13.02 0.016
-20 12.6 0.015
-30 26.58 0.032
20 Maximum Voltage 20.21 0.024
20 BEP 36.14 0.043
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UMTS Band 4/ 1740MHz
o Voltage Freq. Dev. Freq. Dev. o
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 13 0.007
40 17.55 0.009
30 16.59 0.009
20 21.17 0.011
10 Normal Voltage 15.89 0.008
0 22.56 0.012 2.5ppm | PASS
-10 35.14 0.019
-20 23.57 0.013
-30 23.77 0.013
20 Maximum Voltage 25.97 0.014
20 BEP 21.59 0.011
HSDPA Band 4 / 1740MHz
o Voltage Freq. Dev. Freq. Dev. -
Temperature (°C) (Vol) (H2) (ppm) Limit Result
50 33.81 0.018
40 13.03 0.007
30 12.32 0.007
20 24.92 0.013
10 Normal Voltage 28.78 0.015
0 28.48 0.015 2.5ppm PASS
-10 17.06 0.009
-20 18.03 0.010
-30 14.2 0.008
20 Maximum Voltage 18.69 0.010
20 BEP 31.2 0.017
UMTS Band 4 / 1740MHz
o Voltage Freq. Dev. Freq. Dev. o
Temperature (°C) (ol (H2) (ppm) Limit Result
50 12.74 0.007
40 29.27 0.016
30 35.11 0.019
20 13.84 0.007
10 Normal Voltage 25.62 0.014
0 13.14 0.007 2.5ppm | PASS
-10 32.89 0.017
-20 23.01 0.012
-30 13.97 0.007
20 Maximum Voltage 19.7 0.010
20 BEP 34.41 0.018

1. The frequency fundamental emissions stay within the authorized frequency block based on thefrequency
deviation measured is small.
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APPENDIX —PHOTOS OF TEST SETUP
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SPURIOUS EMISSION TEST SETUP (BELOW 1GHZ)

SPURIOUS EMISSION TEST SETUP (ABOVE 1GHZ)

**End of report**
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